FCC CFR47 PART 27 SUBPART L
FCC CFR47 PART 27 SUBPART H

C2PC CERTIFICATION TEST REPORT

GSM/WCDMAV/LTE Phone + Bluetooth, WLAN 2.4GHz b/g/n & NFC

MODEL NUMBER: SM-G530M
FCC ID: ABLSMG530M
REPORT NUMBER: 14119179-E1
ISSUE DATE: Oct 21, 2014

Prepared for
SAMSUNG ELECTRONICS CO., LTD.
416, MAETAN 3-DONG, YEONGTONG-GU
SUWON-CITY, GYEONGGI-DO 443-742, SOUTH KOREA

Prepared by
UL VERIFICATION SERVICES INC.
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.
TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

Revision History

Issue
Rev. Date Revisions Revised By
-- 10/21/14 Initial issue P.Zhang
Page 2 of 100
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701lI
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID: A3LSMG530M
TABLE OF CONTENTS
1. ATTESTATION OF TEST RESULTS .. ..ottt ettt e e sinaaneeaa e 5
2. TEST METHODOLOGY ...ttt e sttt e e e e e e e sttt e e e e e e e e s s nnnnnaneeeaaeens 6
3. FACILITIES AND ACCREDITATION ....uuuuuuuttuuiuiiuuuunennnnunnnennnnnnnnnnnnsnnnsnsnnnnnnnnsnnnnnnnnnnnnne 6
4. CALIBRATION AND UNCERTAINTY L..itiitittiieeeeiiiiiiieeee e e e s sistireeea e e e s e s sssssneeeaaaaesaaanns 6
4.1. MEASURING INSTRUMENT CALIBRATION .....ouuuuuiuiiuiimnnennennennnnnnnnnnnnnnnnnnnnnnnnennnnnnnes 6
4.2, SAMPLE CALCULATION ...oiiiiiiiiiiiitiitee e ettt e e e e e sttt e e e e e e e s s nnsbaaneeeaaeeeaannnnnnees 6
4.3. MEASUREMENT UNCERTAINTY L.tttttiiiiieiiiiiiiiiiiieee e e e e ssieiseeeeee e s e s sssssnseeeaeeeeassnnnnnnnes 7
5. EQUIPMENT UNDER TEST ...iiiiiiiiiiee e sttt s sttt a e e e e e st eaa e e e s s snnnsnneaaaeens 8
5.1. DESCRIPTION OF EUT ..iiiiiiiiiiiiiiiie ettt e e e e s st e e e e e e e e ssnsaaaeeaaaaeeaasnnnnsnneeaeaens 8
5.2.  MAXIMUM OUTPUT POWER (LTE)......ciiittttiiiieeeeeeeiitiiiieeee e e e e assineneeeeeeeeessnnnnsnneeeaeens 8
5.3. DESCRIPTION OF AVAILABLE ANTENNAS ......ooiiiiiiieeeeeeeeee e 10
5.4. DESCRIPTION OF TEST SETUP.....coiiiiiiiiieeeeeeeeee e 11
TEST AND MEASUREMENT EQUIPMENT ....uuiuiiiiiiiiiiieriniresrssnssnrnnensnnnennrnrennnnnnnnnnnnnn. 14
7. SUMMATY TaDIE ... e e e e e e e e e eaas 15
8.1. LTE OUTPUT VERIFICATION.....ciiiiiieeieeeeeeeeee ettt 16
8.1.1.  LTE OUTPUT RESULT ...ottiiiiiiiiiiiiiiieee e e eeesiiiiee e e e e e e s s sssneaaeaa e e e e e s s snssaneeaaeeeeannnns 16
9. PEAK TO AVERAGE RATIO ...uuiiiiiiiiiiiiiiiiiiassssssssssssssssssssssssssnssnssssnnnes 20
9.1. CONDUCTED PEAK TO AVERAGE RESULT.......ccoviiiiiiiieieieieeeeeeeeeeeeeeeeeaea 20
10. LIMITS AND CONDUCTED RESULTS ...ttt 25
10.1. OCCUPIED BANDWIDTH ...cotttetiiiiiiiiiiieee e e e aasieeieeeaaeeassssnnseeeeaaaeasasssssnneeeaeeesaaanns 25
10.1.1. LTE OCCUPIED BANDWIDTH RESULTS ...t 26
10.1.2. OCCUPIED BANDWIDTH PLOTS ..o 28
10.2. BAND EDGE EMISSIONS .....ccoiiiiiiiiiiiie ettt e e e e e st e e e e e e e s s snnnsaneeaaeaeaaanne 32
10.2.1. BAND EDGE PLOTS ...ttt e et e et e e et e e e e et e e e e 33
10.3. OUT OF BAND EMISSIONS ... e e e e e 49
10.3.1. OUT OF BAND EMISSIONS RESULT ....ccoiiiiiiiiiiee et 50
10.3.2. OUT OF BAND EMISSIONS PLOTS....cciiiiiiiiiiiiiiiee e e e saeeeaaa e 53
10.4. FREQUENCY STABILITY Lo e e e et e e e eean 57
10.4.1. FREQUENCY STABILITY RESULTS. ...t 58
11. RADIATED TEST RESULTS ... e e e e e 60
11.1. RADIATED POWER (ERP & EIRP).....ccciiieiiie ettt 60
11.1.1. LTE ERP/EIRP RESUIS .. oottt et 61

Page 3 of 100

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701I
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID: A3LSMG530M
11.1.2. ERP/EIRP AT A ettt e e e e et e e e erbe e e eaaans 64
11.2. FIELD STRENGTH OF SPURIOUS RADIATION ... 80
11.2.1. SPURIOUS RADIATION DAT A e 81
12, SETUPR PHO T S ..o it e et et et e et e et et e et e et e et e et eeaaennaeas 97
Page 4 of 100
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701I
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.
EUT DESCRIPTION: GSM/WCDMA/LTE Phone + Bluetooth, WLAN 2.4GHz b/g/n & NFC
MODEL: SM-G530M
SERIAL NUMBER: 1935734(Radiated) & 1935735(Conducted)
DATE TESTED: OCT 20-21, 2014
APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 27L, H PASS

UL Verification Services Inc. tested the above equipment in accordance with the requirements set forth
in the above standards. All indications of Pass/Fail in this report are opinions expressed by UL
Verification Services Inc. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only. The test
results show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way unless
done so by UL Verification Services Inc. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by UL Verification Services Inc. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification, approval,
or endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Approved & Released For

UL Verification Services Inc. By: Tested By:

PENG ZHANG STEVEN TRAN

CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
PROJECT LEAD LAB ENGINEER

UL Verification Services Inc. UL Verification Services Inc.
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with TIA-603-C and FCC CFR 47 Part
27.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266 Benicia
Street, Fremont, California, USA. Line conducted emissions are measured only at the 47173 address.
The following table identifies which facilities were utilized for radiated emission measurements
documented in this report. Specific facilities are also identified in the test results sections.

47173 Benicia Street 47266 Benicia Street
[ ] chamber A [ ] chamber D
X] chamber B [ ] ChamberE
X] chamber C [ ] chamber F

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full scope of
accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been calibrated in
accordance with the manufacturer's recommendations, and is traceable to recognized national

standards

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:

EIRP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable loss(
between the SG and substitution antenna) + Substitution Antenna Factor (dBi)

ERP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable loss(
between the SG and substitution antenna)

(Path loss = Signal generator output — PSA reading with substitution antenna)
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed
on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.52dB
Radiated Disturbance, 30 to 26000 MHz 4,94 dB

Uncertainty figures are valid to a confidence level of 95%.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

5. EQUIPMENT UNDER TEST

5.1.

The EUT is a GSM/WCDMA/LTE Phone + Bluetooth, WLAN 2.4GHz b/g/n & NFC.

DESCRIPTION OF EUT

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

5.2. MAXIMUM OUTPUT POWER (LTE)
The transmitter has a maximum peak conducted and radiated ERP/EIRP output powers as follows:
FCC Part 22/2 4/27
Band Frequency BandWidth Modulation Conducted Radiated
fepestidiis (MHz) "W AVG(dBm) AVG(mW) AVG(dBm) AVG(mW)
704~716 10MHz QPSK 22.00 158.49 20.36 108.67
LTE17
704~716 10MHz 16QAM 20.60 114.82 19.07 80.74
FCC Part 22/2 4/27
N Frequency BandWidth Modulation Conducted Radiated
Range(MHz) (MHz) W AVG(dBm) AVG(mW) AVG(dBm) AVG(mW)
704~716 5MHz QPSK 22.10 162.18 20.69 117.25
LTE17
704~716 SMHz 16QAM 20.50 112.20 19.80 95.52
FCC Part 22/2 4/27
- Frequency BandWidth Modulation Conducted Radiated
SRR e W AVG(dBm) AVG(mW) AVG(dBm) AVG(mW)
14 1710~1755 20MHz QPSK 22.70 186.21 22.71 186.64
171071755 20MHz 160AM 21.80 151.36 21.28 134.28
FCC Part 22/2 4/27
Band Frequency BandWidth Modulation Conducted Radiated
Range(MHz) (MHz) W AVG(dBm) AVG(mW) AVG(dBm) AVG(mW)
1710~1755 15MHz QPSK 22.60 181.97 22.74 187.93
LTE4
171071755 15MHz 160AM 21.60 144.54 21.63 145.55
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

FCC Part 22/2 4/27
. Frequency BandWidth Modulation Conducted Radiated
Ban
R MH MH
nesiltiel (MHz) W AVG(dBm) AVG(mW) AVG(dBm) AVG(mW)
1710~1755 10MHz QPSK 22.60 181.97 22.97 198.15
LTE4
1710~1755 10MHz 16QAM 21.80 151.36 22.06 160.69
FCC Part 22/2 4/27
d Frequency BandWidth Modulation Conducted Radiated
Ban
R MH MH
ATERL R e W AVG(dBm) AVG(mW) AVG(dBm) AVG(mW)
1710~1755 5MHz QPSK 22.70 186.21 22.92 195.88
LTE4
171071755 5MHz 16QAM 21.70 147.91 21.63 145.55
FCC Part 22/2 4/27
Band Frequency BandWidth Modulation Conducted Radiated
an
R MH MH
ange(MHz) (MHz) W AVG(dBm) AVG(mW) AVG(dBm) AVG(mW)
1710~1755 3MHz QPSK 22.60 181.97 2257 180.72
LTE4
171071755 3MHz 16QAM 21.80 151.36 21.48 140.6
FCC Part 22/2 4/27
. Frequency BandWidth Modulation Conducted Radiated
Ban
R MH MH
ange(MHz) (MHz) W AVG(dBm) AVG(mW) AVG(dBm) AVG(mW)
1710~1755 1.4MHz QPSK 22.60 181.97 22.83 191.87
LTE4
17101755 1.AMHz 16QAM 21.70 147.91 21.4 138.04
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID: A3LSMG530M
5.3. DESCRIPTION OF AVAILABLE ANTENNAS
The radio utilizes a PIFA antenna for the [List the bands supported] with a maximum peak gain as follow:
Frequency (MHz) Peak Gain (dBi)
LTE4, 1710~1755MHz -1.83
LTE17, 704~716MHz -2.68
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

54, DESCRIPTION OF TEST SETUP
SUPPORT EQUIPMENT
Support Equipment List
Description Manufacturer Model Serial Number FCCID
AC Adapter Samsung SM-G530M ETAOUS3EWE N/A
Headset Samsung SM-G530M EHS61ASWE N/A
1/O CABLES (CONDUCTED SETUP)
I1/O Cable List
Cable Port # of identical Connector Type Cable Type Cable Remarks
No ports Length (m)
1 RF Out 1 Spectrum Analyzer Shielded None NA
2 Antenna Port 1 EUT Shielded 0.1m NA
3 RF In/Out 1 Communication Test Set Shielded Im NA
1/O CABLES (RADIATED SETUP)
I/O CABLE LIST
Cable Port # of Connector Cable Cable Remarks
No. Identical Type Type Length
Ports
1 USB 1 AC Adapter Un-shielded 1.2m No
2 Jack 1 Headset Shielded im No
3 RF In/out 1 Communication Test Set Un-shielded 2m Yes
TEST SETUP

The EUT is continuously communicated to the call box during the tests.
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

Communication
TestSet

Directional
Coupler

Spectrum
Analyzer
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Earphone

EUT

AC Adapter

AC MAIN

Communication
TestSet
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

TEST EQUIPMENT LIST
Description Manufacturer Model Asset Cal Due
Spectrum Analyzer, 44 GHz Agilent / HP E4446A C01179 02/26/15
Antenna, Bilog, 2 GHz Sunol Sciences JB1 01011 08/14/15
Antenna, Horn, 18 GHz EMCO 3115 €00783 10/25/14
Antenna, Horn, 18 GHz EMCO 3115 C00784 10/25/14
Highpass Filter, 2.7 GHz Micro-Tronics HPM13194 N02687 CNR
Highpass Filter, 1.5 GHz Micro-Tronics HPM13193 N02688 CNR
Temperature / Humidity Chamber Thermotron SE 600-10-10 00930 01/09/15
Communications Test Set R&S CMW500 T159 07/02/15
DC power supply, 8V @ 3Aor 15V Agilent / HP E3610A None CNR
Vector signal generator, 6 GHz Agilent / HP E4438C None 07/06/15
Antenna, Tuned Dipole 400~1000 ETS 3121C DB4 C00993 02/14/15
Directional Coupler RF-Lambda RFDC5M06G15 None CNR
Antenna, Horn, 26.5 GHz ARA MWH-1826/B C00589 12/17/14
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

7. Summary Table

FCC Part RSS Section(s) Test Description Test Limit Test Test Note
Section Condition Result

2.1049 N/A Occupied Band width (99%) N/A Pass 17.8374MHz
22.917(a)

RSS-132(4.5.1)

24.238@) | psgo133(6.5.1) |Band Edge / Conducted -13dBm Pass -19.2dBm
27.53(9) Spurious Emission
RSS-139(6.5.1)
90.691
Conducted
2.1046 N/A Conducted output power N/A Pass 22.70dBm
22.355 RSS-132(4.3)
24.235 RSS-133(6.3) o
F Stabilit 2.5PPM P 0.004PPM
27.54 RSS-139(6.3) | 'cauency Stabiity ass
90.213 RSS-199(4.3)
27.50(b)(10) N/A Effective Radiated Power 34.77 dBm Pass 20.69dBm
27.50(d)(4) | RSS-139(6.4) lEg;‘J‘e”:"e”t Isotropic Radiated 30dBm Pass 22.97dBm

22.917(a) RSS-132(4.5.1)
24.238(a) RSS-133(6.5.1) [Radiated Spurious Emission -13dBm Pass -38.6dBm
27.53(9) RSS-139(6.5.1)
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

8.1. LTE OUTPUT VERIFICATION

8.1.1. LTE OUTPUT RESULT

1 0 0 22.00
1 25 0 22.00

1 49 0 22.00

QPSK 25 0 1 20.90

25 12 1 21.00

25 25 1 21.10

LTE 50 0 1 21.00
Band 17 10 1 0 1 20.50
1 25 1 20.60

1 49 1 20.50

16QAM 25 0 2 20.00

25 12 2 20.00

25 25 2 20.10

50 0 2 20.00

1 0 0 22.10
1 12 0 22.00
1 24 0 22.00
QPSK 12 0 1 21.00
12 7 1 21.00
12 13 1 21.00
LTE 25 0 1 21.00
Band 17 > 1 0 1 20.50
1 12 1 20.50
1 24 1 20.50
16QAM 12 0 2 20.00
12 7 2 20.00
12 13 2 20.00
25 0 2 20.10
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

1 0 0 22.40 22.50 22.60
1 49 0 22.30 22.60 22.70

1 99 0 22.50 22.70 22.50

QPSK 50 0 1 21.20 21.30 21.50

50 24 1 21.20 21.40 21.50

50 50 1 21.20 21.40 21.40

LTE 100 0 1 21.30 21.40 21.50
Band 4 20 1 0 1 21.50 21.50 21.80
1 49 1 21.50 21.70 21.80

1 99 1 21.50 21.70 21.80

16QAM 50 0 2 20.30 20.30 20.50

50 24 2 20.30 20.40 20.40

50 50 2 20.20 20.50 20.40

100 0 2 20.30 20.30 20.40

1 0 0 22.40 22.50 22.60
1 37 0 22.30 22.60 22.60

1 74 0 22.40 22.70 22.40

QPSK 36 0 1 21.20 21.30 21.50

36 20 1 21.20 21.40 21.50

36 39 1 21.30 21.50 21.50

LTE 75 0 1 21.10 21.50 21.40
Band 4 o 1 0 1 21.60 21.50 21.30
1 37 1 21.50 21.50 21.30

1 74 1 21.60 21.60 21.10

16QAM 36 0 2 20.30 20.30 20.60

36 20 2 20.30 20.40 20.40

36 39 2 20.30 20.40 20.50

75 0 2 20.20 20.30 20.40

1 0 0 22.30 22.50 22.60

LTE
Band 4 10 QPSK 1 25 0 22.30 22.60 22.50
1 49 0 22.40 22.60 22.50
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID: ASLSMG530M
25 0 1 21.30 21.50 21.50
25 12 1 21.30 21.50 21.60
25 25 1 21.40 21.50 21.50
50 0 1 21.20 21.40 21.50
1 0 1 21.00 21.60 21.20
1 25 1 20.90 21.70 21.20
1 49 1 21.00 21.80 21.00
16QAM 25 0 2 20.30 20.50 20.60
25 12 2 20.40 20.50 20.70
25 25 2 20.40 20.60 20.60
50 0 2 20.40 20.30 20.60
Avg Pwr (dBm)
17125 17325 17525
MHz MHz MHz
1 0 0 22.30 22.60 22.60
1 12 0 22.30 22.60 22.50
1 24 0 22.30 22.70 22.50
QPSK 12 0 1 21.50 21.50 21.60
12 7 1 21.40 21.50 21.60
12 13 1 21.40 21.60 21.60
LTE 25 0 1 21.30 21.50 21.60
Band 4 > 1 0 1 20.90 21.70 21.20
1 12 1 20.80 21.70 21.10
1 24 1 20.80 21.70 21.10
16QAM 12 0 2 20.40 20.60 20.70
12 7 2 20.40 20.60 20.60
12 13 2 20.40 20.70 20.60
25 0 2 20.30 20.50 20.60
Avg Pwr (dBm)
Band | bz | MO% | miocaion | ofser | MR |15 | 20175 | 20385
17115 17325 17535
MHz MHz MHz
1 0 0 22.30 22.60 22.60
1 8 0 22.30 22.70 22.50
1 14 0 22.30 22.70 22.50
QPSK 8 0 1 21.40 21.60 21.60
e 3 8 4 1 21.30 21.60 21.50
8 7 1 21.40 21.60 21.50
15 0 1 21.30 21.60 21.60
1 0 1 21.00 21.70 21.20
16QAM
1 8 1 20.90 21.80 21.10
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

1 14 1 20.90 21.80 21.00
8 0 2 20.50 20.60 20.60

8 4 2 20.40 20.50 20.50

8 7 2 20.40 20.50 20.60

15 0 2 20.40 20.60 20.50

Avg Pwr (dBm

Band M2 Mode | siocaron | ofser | MPR |09 | 20175 | 20393
1710.7 17325 1754.3

MHz MHz MHz

1 0 0 22.50 22.60 22.60

1 3 0 22.30 22.50 22.60

1 5 0 22.40 22.60 22.50

QPSK 3 0 0 22.30 22.60 22.60

3 1 0 22.40 22.60 22.50

3 3 0 22.40 22.60 22.60

LTE 6 0 1 21.50 21.55 21.60
Band 4 L 1 0 1 21.20 21.10 21.50
1 3 1 21.20 21.10 21.40

1 5 1 21.30 21.10 21.40

16QAM 3 0 1 21.30 21.70 21.50

3 1 1 21.30 21.70 21.50

3 3 1 21.50 21.70 21.50

6 0 2 20.50 20.70 20.60
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

9. PEAK TO AVERAGE RATIO

Test Procedure

Per KDB 971168 D01 Power Meas License Digital Systems v02r01

Test Spec

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

In addition, when the transmitter power is measured in terms of average value, the peak-to-average ratio of the

power shall not exceed 13 dB.

9.1.

CONDUCTED PEAK TO AVERAGE RESULT

5 Agilent 14:31:47 Oct 20, 2014

R T |Freg/Channel @ Agilent 14:32:14 Oct 20, 2014 R T |Freg/iChannel
l l
Certer Freq Certer Freq
Ch Freq 710 MHz Tiig Free [l o 000000 Mie Ch Freq 710 MHz Tiig Free [l o 000000 Mie
CCDF Counts(k): 100 | CCDF Counts(k): 100 |
Stant Freq Stant Freq
710.000000 MHz 710.000000 MHz
9 —— 9 ——
Average Power 100.00% Average Power 100.00%
19.40 dBm Stop Freq 20.35dBm Stop Freq
10.00% 710.000000 MHz 10.00% 710.000000 MHz
43.41% 47.42%
Band
1.00% CF Step 1.00% CF Step
: 8.00000000 MHz : 8.00000000 MHz
Auto Man Auto Man
LTE17 10.0% 3.02dB 010% 10.0% 248 dB 010%
1.0% 5.06 4B Freq Cliset 1.0% 4.26dB Freq Cliset
0.1% 6.16 dB 0 01% 0.00000000 Hz 0.1% 518 dB 0.01% 0.00000000 Hz
10MH 0.01% 6.90 dB : 0.01% 5.76 dB :
z 0.001% 75048 Signal Track 0.001% 6.00dB Signal Track
0.0001% 0.001% On cf 0.0001% 0.001% On cf
16 Peak 7.56 dB Peak 6.58 dB
QAM 0.0001% ;5 0B 0.0001% gz TR
Meas BW  8.00000000 MHz Meas BW  8.00000000 MHz

Band LTE17 10MHz 16QAM Mid channel

Band LTE17 10MHz QPSK Mid channel
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 15:26:07 Oct 20, 2014 R T |FregChannel & Agilent 15:25:45 Oct 20, 2014 R T |FregChannel
l l
Ch Freg 710 MHz Tiig Free 71%%;;%;“?}—?2 Ch Freg 710 MHz Tiig Free 71%%;;%;“?}—?2
CCDF Counts{k): 100 | CCDF Counts{k): 100 |
Stait Freq Stait Freq
710.000000 MHz 710.000000 MHz
P o —
Average Power 100.00% Average Power 100.00% "
20.10 dBm Stop Freq 21.07 dBm Stop Freq
10.00% 710.000000 MHz 10.00% 710.000000 MHz
43.98% 46.76%
Band CF &t CF &t
9 Step o Step
1.00% 5.00000000 MHz 1.00% 5.00000000 MHz
Auto Man Auto Man
LTE17 10.0% 2,998 0.10% 10.0% 24448 0.10%
1.0% 6.01dB Freq Cifset 1.0% 4.33dB Freq Cifset
0.1% 6.06 dB 0.00000000 Hz 0.1% 5.28 dB 0.00000000 Hz
o 0.01% o 0.01%
SMHz 0.01% 5.80 dB 0.01% 579 dB
0.001% 7.0048 Signal Track 0.001% 6.10d8 Signal Track
0.0001% - 0-001% on cf 0.0001% - 0-001% on cf
Peak 7.03dB Peak 6.23 dB
160AM 0.0001% 735 20dB 0.0001% 735 20dB
Meas BW  5.00000000 MHz Meas BW  5.00000000 MHz
Band LTE17 5MHz 16QAM Mid channel Band LTE17 5MHz QPSK Mid channel
i Agilent 14:43:43 Oct 20, 2014 R T |Freg/Channel e Agilent 14:44:11 Oct 20, 2014 R T |FreqiChannel
l l
ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ
CCDF Counts{k): 100 | CCDF Counts{k): 100 |
Stait Freq Stait Freq
1.73250000 GHz 1.73250000 GHz
o o —
Average Power 100.00% Feleiznes Average Power 100.00% Fel
16.72 dBm Stop Freq 17.69 dBm Stop Freq
10.00% 1.73250000 GHz 10.00% 1.73250000 GHz
38.17% 40.57%
Band CF &t CF &t
9 Step o Step
1.00% 8.00000000 MHz 1.00% 8.00000000 MHz
Auto Man Auto Man
LTE4 10.0% 3.63dB 0.10% 10.0% 3.47dB 0.10%
1.0% 5.74 B Freq Cliset 1.0% 5.21d8 Freq Cliset
0.1% 7.05 dB 0.00000000 Hz 0.1% 6.23 dB 0.00000000 Hz
o 0.01% o 0.01%
20MHz 0.01% 7.69 dB 0.01% 6.80 dB
0.001% 8.15 48 Signal Track 0.001% 72048 Signal Track
0.0001% 0.001% On Cf 0.0001% 0.001% On Cf
Peak 9.20 dB Peak 7.77 dB
160AM 0.0001% 735 20dB 0.0001% 735 20dB
Meas BW  8.00000000 MHz Meas BW  8.00000000 MHz

Band LTE4 20MHz 16QAM Mid channel

Band LTE4 20MHz QPSK Mid channel
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 13:55:16 Oct 20, 2014 R T |FregChannel & Agilent 13:54:55 Oct 20, 2014 R T |FregChannel
l l
ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ
CCDF Counts{k): 100 | CCDF Counts{k): 100 |
Stait Freq Stait Freq
1.73250000 GHz 1.73250000 GHz
o — o
Average Power 100.00% Average Power 100.00% "
18.09 dBm Stop Freq 19.09 dBm Stop Freq
10.00% 1.73250000 GHz 10.00% 1.73250000 GHz
40.29% 45.35%
Band CF &t CF &t
9 Step o Step
1.00% 8.00000000 MHz 1.00% 8.00000000 MHz
Auto Man Auto Man
LTE4 10.0% 3.29dB 0.10% 10.0% 3.02dB 0.10%
1.0% 5.41dB Freq Cifset 1.0% 473dB Freq Cifset
0.1% 6.59 dB 0.00000000 Hz 0.1% 5.57 4B 0.00000000 Hz
o 0.01% o 0.01%
15MHz 0.01% 7.17 dB 0.01% 6.33 dB
0.001% 7.8048 Signal Track 0.001% 6.80 dB Signal Track
0.0001% - 0.001% on cf 0.0001% - 0.001% on cf
Peak 8.23dB Peak 6.86 dB
16QAM 0.0001% 5o 0.0001% 5o TR
Meas BW  8.00000000 MHz Meas BW  8.00000000 MHz
Band LTE4 15MHz 16QAM Mid channel Band LTE4 15MHz QPSK Mid channel
H Agilent 13:28:41 Oct 20, 2014 R T |FregChannel & Agilent 13:29:03 Oct 20, 2014 R T |FregChannel
l l
ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ
CCDF Counts{k): 100 | CCDF Counts{k): 100 |
Stait Freq Stait Freq
1.73250000 GHz 1.73250000 GHz
o — o
Average Power 100.00% Releience Average Power 100.00% Rel
20.75 dBm Stop Freq 20.71 dBm Stop Freq
10.00% 1.73250000 GHz 10.00% 1.73250000 GHz
49.06% 49.04%
Band CF &t CF &t
9 Step o Step
1.00% 8.00000000 MHz 1.00% 8.00000000 MHz
Auto Man Auto Man
LTE4 10.0% 24148 0.10% 10.0% 24248 0.10%
1.0% 4.104dB Freq Cifset 1.0% 4.13dB Freq Cifset
0.1% 4.99 4B 0.00000000 Hz 0.1% 4.95 dB 0.00000000 Hz
o 0.01% o 0.01%
10MHz 0.01% 5.62 dB 0.01% 5.60 dB
0.001% 5.90 48 Signal Track 0.001% 5.90 48 Signal Track
0.0001% 0.001% On Cf 0.0001% 0.001% On Cf
Peak 6.04 dB Peak 5.99 dB
160AM 0.0001% 735 20dB 0.0001% 735 20dB
Meas BW  8.00000000 MHz Meas BW  8.00000000 MHz
Band LTE4 10MHz 16QAM Mid channel Band LTE4 10MHz QPSK Mid channel
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

i Agilent 14:43:02 Oct 20, 2014 R T |Freg/Channel e Agilent 14:42:40 Oct 20, 2014 R T |FreqiChannel
l l
ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ
CCDF Counts(k): 100 | CCDF Counts(k): 100 |
Stait Freq Stait Freq
1.73250000 GHz 1.73250000 GHz
o 5 _
Average Power 100.00% Average Power 100.00% "
20.02 dBm Stop Freq 20.93 dBm Stop Freq
15 57 10.00% 1.73250000 GHz 1368 10.00% 173260000 GHz
57% 68%
Band CF &t CF &t
9 Step o Step
1.00% 5.00000000 MHz 1.00% 5.00000000 MHz
Auto Man Auto Man
LTE4 10.0% 288 dB 0.40% 10.0% 23048 0.40%
1.0% 4.87dB Freq Cifset 1.0% 4.15dB Freq Cifset
0.1% 5.94 ¢B . 000000000 Hz 0.1% 5.17 dB . 0.00000000 Hz
5MH 0.01% 6.47 dB 0.01% 0.01% 5.78 dB 0.01%
z 0.001% 6.90dB Signal Track 0.001% 6.00d8 Signal Track
0.0001% - 0.001% on cf 0.0001% - 0.001% on cf
Peak 7.05 dB Peak 6.39 dB
160AM 0.0001% 735 20 dB 0.0001% 735 20 dB
Meas BW  5.00000000 MHz Meas BW  5.00000000 MHz
Band LTE4 5MHz 16QAM Mid channel Band LTE4 5MHz QPSK Mid channel
H Agilent 11:20:06 Oct 20, 2014 R T |FregChannel & Agilent 11:19:39 Oct 20, 2014 R T |FregChannel
l l
ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ ChFreq 17325 GHz Tig Free ||, %‘;ggﬁ’uféﬁ
CCDF Counts(k): 100 | CCDF Counts(k): 100 |
Stait Freq Stait Freq
1.73250000 GHz 1.73250000 GHz
o 5 _
Average Power 100.00% Releience Average Power 100.00% Rel
20.03 dBm Stop Freq 20.90 dBm Stop Freq
0 83% 10.00% 1.73250000 GHz 13.50% 10.00% 173260000 GHz
83% 52%
Band CF &t CF &t
9 Step o Step
1.00% 3.00000000 MHz 1.00% 3.00000000 MHz
Auto Man Auto Man
LTE4 10.0% 289 dB 0.40% 10.0% 23348 0.40%
1.0% 4.70dB Freq Cifset 1.0% 3.96 dB Freq Cifset
0.1% 5.79 dB 0 01% 000000000 Hz 0.1% 4.83 4B 0 01% 0.00000000 Hz
3MH 0.01% 6.28 dB : 0.01% 5.21 B :
z 0.001% 6.50 48 Signal Track 0.001% 5.80 48 Signal Track
0.0001% 0.001% On Cf 0.0001% 0.001% On Cf
Peak 6.56 dB Peak 6.25 4B
160AM 0.0001% 735 20 dB 0.0001% 735 20 dB
Meas BW  3.00000000 MHz Meas BW  3.00000000 MHz
Band LTE4 3MHz 16QAM Mid channel Band LTE4 3MHz QPSK Mid channel
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

e Agilent 10:42:46 Oct 20, 2014 R T |Freg/Channel i Agilent 10:43:47 Oct 20, 2014 R T |FreqiChannel
l l
Certer Freq Certer Freq
Ch Freg 1.7325 GHz Tiig Free 173250000 GHz Ch Freg 1.7325 GHz Tiig Free 173250000 GHz
CCDF Counts{k): 100 | CCDF Counts{k): 100 |
Stait Freq Stait Freq
1.73250000 GHz 1.73250000 GHz
o % R
Average Power 100.00% Average Power 100.00% Relerence
21.19.dBm Stop Freq 21.19.dBm Stop Freq
10.00% 1.73250000 GHz 10.00% 1.73250000 GHz
Band 48.19% 47.78%
o CF Elep o CF Step
1.00% 1.50000000 MHz 1.00% 1.50000000 MHz
Auto Man Auto Man
LTE4 10.0% 25248 0.10% 10.0% 258 dB 0.10%
1.0% 425 dB Freq Cifset 1.0% 425 dB Freq Cifset
0.1% 5.16dB 0.00000000 Hz 0.1% 5.34dB 0.00000000 Hz
o 0.01% o 0.01%
1.4MHz 0.01% 5.94 dB 0.01% 5.90 dB
: 0.001% 6.25d8 Signal Track 0.001% 6.10d8 Signal Track
0.0001% - 0-001% on cf 0.0001% - 0-001% on cf
Peak 6.29dB Peak 6.22dB
160AM 0.0001% 735 20dB 0.0001% 735 20dB
Meas BW  1.50000000 MHz Meas BW  1.50000000 MHz

Band LTE4 1.4MHz 16QAM Mid channel Band LTE4 1.4MHz QPSK Mid channel
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

10. LIMITS AND CONDUCTED RESULTS

10.1. OCCUPIED BANDWIDTH

RULE PART(S)
FCC: §2.1049
IC: RSS-132, 4.5; RSS-133, 6.5

LIMITS
For reporting purposes only

TEST PROCEDURE

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which was

connected to a spectrum analyzer. The occupied bandwidth was measured with the spectrum analyzer at the low,

middle and high channel in each band. The -26dB bandwidth was also measured and recorded.

(KDB 971168 D01 Power Meas License Digital Systems v02r01 - 06/07/2013)

MODES TESTED
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

10.1.1. LTE OCCUPIED BANDWIDTH RESULTS

Band BW(MHz) Mode RB/RB Size f (MHz) 99% BW (MHz) | -26dB BW (MHz)
50/0 709 8.9684 9.769

QPSK 50/0 710 8.9762 9.833

TEL7 10 50/0 711 8.95 9.695
50/0 709 8.9747 9.802

160AM 50/0 710 8.9841 9.779

50/0 711 8.9805 9.665

Band BW(MHz) Mode RB/RB Size f (MHz) 99% BW (MHz) | -26dB BW (MHz)
25/0 706.5 4.4749 4.923

QPSK 25/0 710 4.4752 4.88

TEL7 s 25/0 713.5 4.4641 4.902
25/0 706.5 4.4775 4.956

160AM 25/0 710 4.4786 4.921

25/0 713.5 4.4583 4.889

Band BW(MHz) Mode RB/RB Size f (MHz) 99% BW (MHz) | -26dB BW (MHz)
100/0 1720 17.8065 18.975

QPSK 100/0 1732.5 17.8158 19.19

LTE4 20 100/0 1745 17.7664 19.072
100/0 1720 17.807 18.727

160AM 100/0 1732.5 17.8374 19.001

100/0 1745 17.8135 18.994

Band BW(MHz) Mode RB/RB Size f (MHz) 99% BW (MHz) | -26dB BW (MHz)
75/0 1717.5 12.2924 14.483

QPSK 75/0 1732.5 13.4165 14.402

\TE4 15 75/0 1747.5 13.3577 14.325
75/0 1717.5 13.3743 14.431

16QAM 75/0 1732.5 13.4058 14.312

75/0 1747.5 13.3763 14.249
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID; A3LSMG530M
Band BW(MHz) Mode RB/RBSize | f(MHz) 99% BW (MHz) | -26dB BW (MHz)
50/0 1715 8.9354 9.802
QPSK 50/0 1732.5 8.9462 9.726
\TE4 10 50/0 1750 8.924 9.591
50/0 1715 8.9429 9.699
16QAM 50/0 1732.5 8.9204 9.648
50/0 1750 8.9257 9.635
Band BW(MHz) Mode RB/RB Size f (MHz) 99% BW (MHz) | -26dB BW (MHz)
25/0 1712.5 4.4671 4.93
QPSK 25/0 1732.5 4.4682 4.901
LTE4 5 25/0 1752.5 4.4676 4.898
25/0 1712.5 4.48 4.915
160AM 25/0 1732.5 4.4724 4.914
25/0 1752.5 4.4702 4.854
Band BW(MHz) Mode RB/RB Size f (MHz) 99% BW (MHz) | -26dB BW (MHz)
15/0 1711.5 2.6813 2.945
QPSK 15/0 1732.5 2.6838 2.946
\TEa 3 15/0 1753.5 2.6796 2.931
15/0 1711.5 2.686 2.953
160AM 15/0 1732.5 2.6811 2.939
15/0 1753.5 2.6832 2.939
Band BW(MHz) Mode RB/RB Size f (MHz) 99% BW (MHz) | -26dB BW (MHz)
6/0 1710.7 1.0902 1.299
QPSK 6/0 1732.5 1.0856 1.266
\TEa 14 6/0 1754.3 1.0847 1.274
6/0 1710.7 1.0882 1.273
160AM 6/0 1732.5 1.0902 1.288
6/0 1754.3 1.0853 1.279
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

10.1.2. OCCUPIED BANDWIDTH PLOTS

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

i Agilent 14:34:06 Oct 20, 2014 R T |FreqiChannel i Agilent 14:47:54 Oct 20, 2014 R T |FreqiChannel
l l
Certer Freq Certer Freq
Ch Freg 710 MHz Tiig Free 710.000000 MHz Ch Freg 710 MHz Tiig Free 710.000000 MHz
Occupied Bandwidth Occupied Bandwidth
Stait Freq Stait Freq
700.000000 MHz 700.000000 MHz
Rel 38.67 dBm Aften 40 dB. Rel 38.67 dBm Aften 40 dB.
[#Peak Stop Freq [#Peak Stop Freq
Log 720.000000 MHz Log 720.000000 MHz
Band 10 i % 10 + R £
dB/ CF &tep dB/ CF Step
Offst Ed € 2.00000000 MHz Offst Ed A 2.00000000 MHz
10.6 Auto Man 10.6 Man
LTE17 dB ] dB |
Freq Cliset Freq Cliset
Center 710.00 MHz Span 20 MHz || 000000000 Rz Center 710.00 MHz Span 20 MHz || 000000000 Rz
10MHz #Res BW 100 kHz #VBW 300 kHz __ Sweep 1.933 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz __ Sweep 1.933 ms (1001 pts)
S N Signal Track S N Signal Track
Qccupied Bandwidth Oce BW % Pur 99.00% |llon cf Occupied Bandwidth Oce BW % Pur 99.00 % |llon cf
8.9841 MHz ®dB  -26.00 dB 8.9762 MHz ®dB  -26.00 dB
16QAM
Tiansmit Freq Error 3.476 kHz Tiansmit Freq Error 2,512 kHz
% dB Bandwidth 9.779 MHz % dB Bandwidth 9.633 MHz
1
Band LTE17 10MHz OBW 16QAM Mid Channel FRB.gif Band LTE17 10MHz OBW QPSK Mid Channel FRB.gif
H Agilent 15:27:19 Oct 20, 2014 R T |FregChannel & Agilent 15:27:35 Oct 20, 2014 R T |FregChannel
l l
Certer Freq Certer Freq
Ch Freg 710 MHz Tiig Free 710.000000 MHz Ch Freg 710 MHz Tiig Free 710.000000 MHz
Occupied Bandwidth Occupied Bandwidth
Stait Freq Stait Freq
705.000000 MHz 705.000000 MHz
Rel 38.67 dBm Aften 40 dB. Rel 38.67 dBm Aften 40 dB.
[#Peak Stop Freq [#Peak Stop Freq
Log 715.000000 MHz Log 715.000000 MHz
Band 10 i R — it 10 £ "
dBi CF Elep dBi CF Elep
Offst > © 1.00000000 MHz Offst i © 1.00000000 MHz
10.6 Auto Man 10.6 I Auto Man
LTE17 dB ] dB } |
Freq Cliset i Freq Cliset
Center 710.00 MHz Span 10 MHz || 000000000 Rz Center 710.00 MHz Span 10 MHz || 000000000 Rz
S5MHz #Res BW 51 kHz #VBW 150 kHz___ Sweep 3.733 ms (1001 pts) #Res BW 51 kHz #VBW 150 kHz___ Sweep 3.733 ms (1001 pts)
S N Signal Track S N Signal Track
Qccupied Bandwidth Oce BW % Pur 99.00% |llon cf Occupied Bandwidth Oce BW % Pur 99.00 % |llon cf
4.4786 MHz ®dB  -26.00 dB 4.4752 MHz ®dB  -26.00 dB
16QAM
Tiansmit Freq Error 745.387 Hz Tiansmit Freq Error 6.524 kHz
% dB Bandwidth 4.921 MHz % dB Bandwidth 4.880 MHz
1
Band LTE17 5MHz OBW 16QAM Mid Channel FRB.gif Band LTE17 5MHz OBW QPSK Mid Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 13:58:25 Oct 20, 2014 R T |FregChannel & Agilent 13:58:57 Oct 20, 2014 R T |FregChannel
l l
Certer Freq Certer Freq
Ch Freg 1.7325 GHz Tiig Free 173250000 GHz Ch Freg 1.7325 GHz Tiig Free 173250000 GHz
Occupied Bandwidth Occupied Bandwidth
Stait Freq Stait Freq
1.71750000 GHz 1.71750000 GHz
Rel 40 dBm Aften 40 dB. Rel 40 dBm Aften 40 dB.
[#Peak [ Stop Freq [#Peak ‘ I Stop Freq
Log 1.74750000 GHz Log 1.74750000 GHz
Band 10 F YOS - = 10 -SSR DU SSUPS PUSS AU g
dB/ CF &tep dB/ CF Step
Offst > S 3.00000000 MHz Oflst > (S 3.00000000 MHz
109 A Man 109 A Man
LTE4 dB ] dB |
Freq Cliset Freq Cliset
Center 1.732 50 GHz Span 30 MHz || 000000000 Rz Center 1.732 50 GHz Span 30 MHz || 000000000 Rz
20MHz #Res BW 200 kHz #VBW 620 kHz. Sweep 1 ms (1001 pts) #Res BW 200 kHz #VBW 620 kHz. Sweep 1 ms (1001 pts)
S N Signal Track S N Signal Track
Qccupied Bandwidth Oce BW % Pur 99.00% |llon cf Occupied Bandwidth Oce BW % Pur 99.00 % |llon cf
17.8374 MHz ®dB  -26.00 dB 17.8158 MHz xdB -26.00dB
16QAM ’ ’
Tiansmit Freq Error -11.631 kHz Tiansmit Freq Error 12.760 kHz
% dB Bandwidth 19.001 MHz % dB Bandwidth 19.190 MHz
1
Band LTE4 20MHz OBW 16QAM Mid Channel FRB.gif Band LTE4 20MHz OBW QPSK Mid Channel FRB.gif
H: Agilent 13:33:12 Oct 20, 2014 R T |FregChannel & Agilenf 13:33:51 Oct 20, 2014 R T |FregChannel
l l
Certer Freq Certer Freq
Ch Freg 1.7325 GHz Tiig Free 173250000 GHz Ch Freg 1.7325 GHz Tiig Free 173250000 GHz
Occupied Bandwidth Occupied Bandwidth
Stait Freq Stait Freq
1.72250000 GHz 1.72250000 GHz
Rel 40 dBm Atien 40 dB. Rel 40 dBm Atien 40 dB.
4Peak Stop Freq #Peak Stop Freq
Log 1.74250000 GHz Log 1.74250000 GHz
Band 10 e - R 10 e e e e
dBi CF Elep dBi CF Elep
Offst «) “ 2.00000000 MHz Offst «) @ 2.00000000 MHz
10.9 Auto Man 109 A Man
LTE4 dB ] dB |
Freq Cliset Freq Cliset
Center 1.732 50 GHz Span 20 MHz || 000000000 Rz Center 1.732 50 GHz Span 20 MHz || 000000000 Rz
15MHz #Res BW 150 kHz #VBW 430 kHz Sweep 1 ms (1001 pts) #Res BW 150 kHz #VBW 430 kHz Sweep 1 ms (1001 pts)
. . Signal Track - - Signal Track
Occupied Bandwidth Occ BW % Pwr 99.00% |llon cf Occupied Bandwidth Occ BW % Pwr 99.00% |llon cf
13.4058 MHz ®dB  -26.00 dB 13.4165 MHz ®dB  -26.00 dB
16QAM : .
Tiansmit Freq Error 16.846 kHz Tiansmit Freq Error 10.991 kHz
% dB Bandwidth 14.312 MHz % dB Bandwidth 14.402 MHz
1

Band LTE4 15MHz OBW 16QAM Mid Channel FRB.gif

Band LTE4 15MHz OBW QPSK Mid Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014

FCC ID: A3LSMG530M

A Agilent 13:12:30 Oct 20, 2014 R T |FregChannel & Agilent 13:13:50 Oct 20, 2014 R T |FregChannel
l l
Certer Freq Certer Freq
Ch Freg 1.7325 GHz Tiig Free 173250000 GHz Ch Freg 1.7325 GHz Tiig Free 173250000 GHz
Occupied Bandwidth Occupied Bandwidth
Stait Freq Stait Freq
1.72500000 GHz 1.72500000 GHz
Rel 40 dBm Aften 40 dB. Rel 40 dBm Aften 40 dB.
[#Peak [ i Stop Freq [#Peak } I I Stop Freq
Log 1.74000000 GHz Log ! 1.74000000 GHz
Band | [0 . e R — 1 % &
dB/ CF &tep dB/ CF Step
Qtfst ¥ © 1.50000000 MHz Qtfst ¥ A3 1.50000000 MHz
109 A Man 109 A Man
LTE4 dB ] dB |
Freq Cliset Freq Cliset
Center 1.732 500 GHz Span 15 MHz || 000000000 Rz Center 1.732 500 GHz Span 15 MHz || 000000000 Rz
10MHz #Res BW 100 kHz #VBW 300 kHz __ Sweep 1.467 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz __ Sweep 1.467 ms (1001 pts)
S N Signal Track S N Signal Track
Qccupied Bandwidth Oce BW % Pur 99.00% |llon cf Occupied Bandwidth Oce BW % Pur 99.00 % |llon cf
8.9204 MHz ®dB  -26.00 dB 8.9462 MHz ®dB  -26.00 dB
16QAM ’ ’
Tiansmit Freq Error -5.415 kHz Tiansmit Freq Error 1.981 kHz
% dB Bandwidth 9.648 MHz % dB Bandwidth 9.726 MHz
1
Band LTE4 10MHz OBW 16QAM Mid Channel FRB.gif Band LTE4 10MHz OBW QPSK Mid Channel FRB.gif
H Agilent 11:24:33 Oct 20, 2014 R T |FregChannel & Agilent 11:25:21 Oct 20, 2014 R T |FregChannel
l l
Certer Freq Certer Freq
Ch Freg 1.7325 GHz Tiig Free 173250000 GHz Ch Freg 1.7325 GHz Tiig Free 173250000 GHz
Occupied Bandwidth Occupied Bandwidth
Stait Freq Stait Freq
1.72750000 GHz 1.72750000 GHz
Rel 40 dBm Atien 40 dB. Rel 40 dBm Atien 40 dB.
4Peak Stop Freq #Peak Stop Freq
Log 1.73750000 GHz Log 1.73750000 GHz
Band 10 Py © 10 < Py
dBi CF Elep dBi CF Elep
Offst > € 1.00000000 MHz Offst > € 1.00000000 MHz
10.9 1 Auto Man 109 A Man
LTE4 dB ] ] dB |
[ Freq Cliset Freq Cliset
Center 1.732 50 GHz Span 10 MHz || 000000000 Rz Center 1.732 50 GHz Span 10 MHz || 000000000 Rz
S5MHz #Res BW 51 kHz #VBW 150 kHz _ Sweep 3.733 ms (1001 pts) #Res BW 51 kHz #VBW 150 kHz _ Sweep 3.733 ms (1001 pts)
. . Signal Track - - Signal Track
Occupied Bandwidth Occ BW % Pwr 99.00% |llon cf Occupied Bandwidth Occ BW % Pwr 99.00% |llon cf
4.4724 MHz ®dB  -26.00 dB 4.4682 MHz ®dB  -26.00 dB
16QAM : .
Tiansmit Freq Error -4.236 kHz Tiansmit Freq Error -2.608 kHz
% dB Bandwidth 4.914 MHz % dB Bandwidth 4.901 MHz

Band LTE4 5MHz OBW 16QAM Mid Channel FRB.gif

Band LTE4 5MHz OBW QPSK Mid Channel FRB.gif
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REPORT NO: 14119179-E1

DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M

FCC ID: A3LSMG530M

H Agilent 10:52:41 Oct 20, 2014 R T |FregChannel & Agilent 10:53:48 Oct 20, 2014 R T |FregChannel
l l
Certer Freq Certer Freq
Ch Freg 1.7325 GHz Tiig Free 173250000 GHz Ch Freg 1.7325 GHz Tiig Free 173250000 GHz
Occupied Bandwidth Occupied Bandwidth
Stait Freq Stait Freq
1.73000000 GHz 1.73000000 GHz
Rel 40 dBm Aften 40 dB. Rel 40 dBm Aften 40 dB.
[#Peak Stop Freq [#Peak Stop Freq
Log 1.73500000 GHz Log 1.73500000 GHz
Band 10 e = © 10 e D
dB/ CF Step dB/ CF Step
Offst > © 500.000000 kHz Offst = € 500.000000 kHz
109 A Man 109 Man
LTE4 dB ] dB
Freq Cliset Freq Cliset
Center 1.732 500 GHz Span 5 MHz || 0:00000000 Rz Center 1.732 500 GHz Span 5 MHz || 0:00000000 Rz
3MHz #Res BW 30 kHz #VBW 91 kHz___ Sweep 5.333 ms (1001 pts) #Res BW 30 kHz #VBW 91 kHz___ Sweep 5.333 ms (1001 pts)
S N Signal Track S N Signal Track
Qccupied Bandwidth Oce BW % Pur 99.00% |llon cf Occupied Bandwidth Oce BW % Pur 99.00 % |llon cf
26811 MHz ®dB  -26.00 dB 26838 MHz ®dB  -26.00 dB
16QAM
Tiansmit Freq Error 2.879 kHz Tiansmit Freq Error 1.463 kHz
% dB Bandwidth 2.939 MHz % dB Bandwidth 2.946 MHz
Band LTE4 3MHz OBW 16QAM Mid Channel FRB.gif Band LTE4 3MHz OBW QPSK Mid Channel FRB.gif
H Agilent 09:45:57 Oct 20, 2014 R T |FregChannel & Agilent 09:45:22 Oct 20, 2014 R T |FregChannel
l l
Certer Freq Certer Freq
Ch Freg 1.7325 GHz Tiig Free 173250000 GHz Ch Freg 1.7325 GHz Tiig Free 173250000 GHz
Occupied Bandwidth Occupied Bandwidth
Stait Freq Stait Freq
1.73150000 GHz 1.73150000 GHz
Rel 40 dBm Atien 40 dB. Rel 40 dBm Atien 40 dB.
4Peak Stop Freq #Peak Stop Freq
Log 1.73350000 GHz Log 1.73350000 GHz
Band 10 ¢ © 10 < o
dB/ CF Step dB/ CF Step
Ofist ¥ < 200.000000 kHz oftst | > * 200.000000 kHz
10.9 Aut Man 109 Aut Man
LTE4 dB ] dB |
Freq Cliset Freq Cliset
Center 1.732 500 GHz Span 2 MHz || 0:00000000 Rz Center 1.732 500 GHz Span 2 MHz || 0:00000000 Rz
1.4MHz [#Res BW 20 kHz #VBW 62 kHz Sweep 4.8 ms (601 pts) [#Res BW 20 kHz #VBW 62 kHz Sweep 4.8 ms (601 pts)
! - - Signal Track - - Signal Track
Occupied Bandwidth Occ BW % Pwr 99.00% |llon cf Occupied Bandwidth Occ BW % Pwr 99.00% |llon cf
1.0902 MHz ®dB  -26.00 dB 1.0856 MHz ®dB  -26.00 dB
16QAM
Tiansmit Freq Error 1.457 kHz Tiansmit Freq Error -619.966 Hz
% dB Bandwidth 1.288 MHz % dB Bandwidth 1.266 MHz
1
Band LTE4 1.4MHz OBW 16QAM Mid Channel FRB.gif Band LTE4 1.4MHz OBW QPSK Mid Channel FRB.gif
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

10.2. BAND EDGE EMISSIONS

RULE PART(S)
FCC: §27.53

LIMITS
The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

TEST PROCEDURE
Per KDB 971168 D01 Power Meas License Digital Systems v02r01
The transmitter output was connected to an Agilent 8960 or a CMW500 Test Set and configured to operate at

maximum power. The band edge emissions were measured at the required operating frequencies in each band on
the Spectrum Analyzer.

RESULTS
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

10.2.1. BAND EDGE PLOTS

DATE: OCTOBER 21, 2014

FCC ID: A3LSMG530M

i Agilent 15:23:02 Oct 20, 2014 R T |FregChannel & Agilent 15:23:19 Oct 20, 2014 R T |FregChannel
Mkr1 704.000 MHz Certer F Mkr1 704.000 MHz Certer F
E erter Freq E erter Freq
3::39.57 dBm Aften 40 dB. 36.673dBm [l e §:| 39.67 dBm Aften 40 dB. 3183 dBm [l
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ £91.500000 MHz dBi/ £91.500000 MHz
Oflst Oflst
10.6 10.6
dB Elop Freq dB Elop Freq
716.500000 MHz 716.500000 MHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
e 2.50000000 MHz e 2.50000000 MHz
vg Auto Man g Auto Man
LTE17 100 — 100 —
w1 s2| Freq Cliset w1 s2| Freq Cliset
S3 F : 0.00000000 Hz S3 F 0.00000000 Hz
AA| p AA|
10MHz aff): afn):
F‘#Im Signal Track F‘#Im Signal Track
Swp On Cf Swp On cf
16QAM
Center 704.000 MHz Span 25 MHz Center 704.000 MHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts)
1 1
Band LTE17 10MHz CBE 16QAM Low Channel 1RB.gif Band LTE17 10MHz CBE 16QAM Low Channel FRB.gif
i Agilent 15:20:41 Oct 20 2014 R T |FregChannel & Agilent 15:20:07 Oct 20, 2014 R T |FregChannel
Mkr1 716.000 MHz Certer F Mkr1 716.000 MHz Certer F
E erter Freq E erter Freq
3::39.57 dBm Aften 40 dB. 3tag2dem | L T §:| 39.67 dBm Aften 40 dB. 31006 dBm_fl
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ 703.500000 MHz dBi/ 703.500000 MHz
Oflst Oflst
10.6 10.6
dB Elop Freq dB Elop Freq
728.500000 MHz 728.500000 MHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
iPavg 2.50000000 MHz iPavg 2.50000000 MHz
Auto Man Auto Man
LTE17 100 — 100 —
w1 s2| Freq Cliset w1 s2| Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AR
10MHz aff): afn):
F‘#Im Signal Track F‘#Im Signal Track
Swp L On cf Swp On cf
160AM | | | |
Center 716.000 MHz Span 25 MHz Center 716.000 MHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts)
1 1
Band LTE17 10MHz CBE 16QAM High Channel 1RB.gif Band LTE17 10MHz CBE 16QAM High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 15:22:42 Oct 20, 2014 R T |FregChannel & Agilent 15:22:17 Oct 20, 2014 R T |FregChannel
Mkr1 704.000 MHz Certer F Mkr1 704.000 MHz Certer F
E erter Freq E erter Freq
Rel 39.67 dBm Atien 40 dB. 32.922dBm | Rel 39.67 dBm Atien 40 dB. 30984 dBm [l
4Avg #Avg
Log Log
10 Stait Freg 10 Stait Freg
dB/ 691500000 MHz dBi 691500000 MHz
Offst Offst
10.6 10.6
d8 Stop Freq B Stop Freq
716.500000 MHz 716.500000 MHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
. 2.50000000 MHz . 2.50000000 MHz
vg vg
LTEL7 | |00 s Vel | g wo b
w1 s2i Freq Offset w1 s2i Freq Offset
S3 F 0.00000000 Hz S3 F ]| 0-00000000 Hz
AA| AA|
10MHz aff): aff):
FTun Signal Track FTun Signal Track
Swp L J on o Swp i on o
QPsk ||
Center 704.000 MHz Span 25 MHz Center 704.000 MHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts)
]
Band LTE17 10MHz CBE QPSK Low Channel 1RB.gif Band LTE17 10MHz CBE QPSK Low Channel FRB.gif
%+ Agilent 15:21:00 Oct 20, 2014 R T |Freg/Channel Agilent 15:21:28 Oct 20, 2014 R T |Freg/Channel
Mki1 716.000 MHz Certer F Mki1 716.000 MHz Certer F
k erter Freq E erter Freq
;«::39.67 dBm Atten 40 dB. 319 dBm fl ;{:I 39.67 dBm Atten 40 dB. 20556 dBm_f| | =SS e
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dBI 703.500000 MHz dB/ 703.500000 MHz
Oflst Oflst
10.6 10.6
dB Elop Freq dB Elop Freq
728.500000 MHz 728.500000 MHz
Band o S
dBm CF Step dBm CF Step
Pavg 2.50000000 MHz Pavg 2.50000000 MHz
LTE17 100 Auto Man 00 Auto Man
W1 52 Freq Cifset W1 52 Freq Cifset
s3 F 0.00000000 Hz s3 F 0.00000000 Hz
AA| AAJ
10MHz u{l): u{l):
F‘#Im Signal Track F‘#Im Signal Track
Swp b il on cf Swp ¢ n cf
QPSK
Center 716.000 MHz Span 25 MHz Center 716.000 MHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz. Sweep 7.6 ms (1001 pts) #Res BW 100 kHz #UBW 300 kHz. Sweep 7.6 ms (1001 pts)
]
Band LTE17 10MHz CBE QPSK High Channel 1RB.gif Band LTE17 10MHz CBE QPSK High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 15:37:38 Oct 20, 2014 R T |FregChannel & Agilent 15:37:16 Oct 20, 2014 R T |FregChannel
Mkr1 704.000 MHz Certer F Mkr1 704.000 MHz Certer F
E erter Freq E erter Freq
g::ss.s? dBm Aften 40 dB. 2838 dBm_f| 0 §:| 39.67 dBm Aften 40 dB. 30432d8m [l S
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ £96.500000 MHz dBi/ £96.500000 MHz
Oflst ” Oflst
10.6 10.6
dB Elop Freq dB Elop Freq
H 711.500000 MHz 711.500000 MHz
DI DI Al
Band 13.0 T = 13.0 =
dBm | CF &Etep dBm CF &Etep
iPavg T 1.50000000 MHz iPavg I T 1.50000000 MHz
Auto Man Auto Man
LTE17 100 ‘L = — 100 | \ = —
w1 s2| \ Freq Cliset w1 s2| LL Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| \UW AR e TY
5MHz al): mu afl): WJ"‘W
FTun Signal Track FTun st Signal Track
e
Swp " r\w# ﬂ_u - . On cf Swp Lerior ot On cf
16QAM
Center 704.000 MHz Span 15 MHz Center 704.000 MHz Span 15 MHz
#Res BW 51 kHz #VBW 150 kHz___ Sweep 17.47 ms (1001 pts) #Res BW 51 kHz #VBW 150 kHz___ Sweep 17.47 ms (1001 pts)
jht 2000-2011 Agilent Technologies | 2000-2011 Agilent Tech g
Band LTE17 5MHz CBE 16QAM Low Channel 1RB.gif Band LTE17 5MHz CBE 16QAM Low Channel FRB.gif
H Agilent 15:40:05 Oct 20, 2014 R T |FregChannel & Agilent 15:40:25 Oct 20, 2014 R T |FregChannel
Mkr1 716.000 MHz Certer F Mkr1 716.000 MHz Certer F
E erter Freq E erter Freq
g::ss.s? dBm Aften 40 dB. 2939 d8m_f| L S §:| 39.67 dBm Aften 40 dB. 29311 dBm [l
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ 708.500000 MHz dBi/ 708.500000 MHz
Oflst ﬂ Oflst
10.6 10.6
dB Elop Freq dB Elop Freq
723.500000 MHz 723.500000 MHz
DI H DI i ki
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
iPavg T 1.50000000 MHz iPavg T T 1.50000000 MHz
Auto Man Auto Man
LTE17 100 { = — 100 J | = —
‘2‘31 gz ‘ Freq Cliset ‘2‘31 gz f Freq Cliset
0.00000000 Hz 0.00000000 Hz
A r\j An[ e vy
5MHz afl): i 1{‘ aft):
FTun Signal Track FTun WM Signal Track
Swi - On Cf Swi b, On Cf
i P P
16QAM
Center 716.000 MHz Span 15 MHz Center 716.000 MHz Span 15 MHz
#Res BW 51 kHz #VBW 150 kHz___ Sweep 17.47 ms (1001 pts) #Res BW 51 kHz #VBW 150 kHz___ Sweep 17.47 ms (1001 pts)
bt 2000-2011 Agilent Technologies | 2000-2011 Agilent Tech s |
Band LTE17 5MHz CBE 16QAM High Channel 1RB.gif Band LTE17 5MHz CBE 16QAM High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 15:38:03 Oct 20, 2014 R T |FregChannel & Agilent 15:38:32 Oct 20, 2014 R T |FregChannel
Mkr1 704.000 MHz Certer F Mkr1 704.000 MHz Certer F
. erter Freq . erter Freq
Rel 39.67 dBm Atien 40 dB. 20468 dBm [l Rel 39.67 dBm Atien 40 dB. 28395 dBm [l
4Avg #Avg
Log Log
10 Stait Freg 10 Stait Freg
dB/ 696.500000 MHz dBi 696.500000 MHz
Offst Offst
10.6 10.6
dB Stop Freq dB Stop Freq
711.500000 MHz 711.500000 MHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
. 1.50000000 MHz . 1.50000000 MHz
vg vg
LTEL7 | |00 s Vel | g o b
w1 s2i Freq Offset w1 s2i Freq Offset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
5MHz aff): aff):
FTun Signal Track FTun Signal Track
Swp [l on cf Swp on o
QPsk I [ T
Center 704.000 MHz Span 15 MHz Center 704.000 MHz Span 15 MHz
#Res BW 51 kHz #VBW 150 kHz _ Sweep 17.47 ms (1001 pis) #Res BW 51 kHz #VBW 150 kHz _ Sweep 17.47 ms (1001 pis)
]
Band LTE17 5MHz CBE QPSK Low Channel 1RB.gif Band LTE17 5MHz CBE QPSK Low Channel FRB.gif
¥ Agilent 1539443 Oct 20, 2014 R T |Freg/Channel Agilent 15:38:24 Oct 20, 2014 R T |Freg/Channel
Mki1 716.000 MHz Certer F Mki1 716.000 MHz Certer F
E erter Freq k erter Freq
;«:‘1’ 39.67 dBm Atten 40 dB. u.545dem | == S ;{:I 39.67 dBm Atten 40 dB. s0.896dBm | =SS
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dBI 708.500000 MHz dB/ 708.500000 MHz
Oflst Oflst
10.6 10.6
dB Elop Freq dB Elop Freq
723.500000 MHz 723.500000 MHz
Band o S
dBm CF Step dBm CF Step
Pavg 1.50000000 MHz Pavg 1.50000000 MHz
LTE17 100 Auto Man 00 Auto Man
W1 52 Freq Cifset W1 52 Freq Cifset
s3 F 0.00000000 Hz s3 F 0.00000000 Hz
AA| AA|
5MHz | [a: 1 "
F‘#Im Signal Track F‘#Im Signal Track
Swp { <| On cf Swp __|l[on cf
QPSK ‘
Center 716.000 MHz Span 15 MHz Center 716.000 MHz Span 15 MHz
#Res BW 51 kHz #UBW 150 kHz  Sweep 17.47 ms (1001 pts) #Res BW 51 kHz #UBW 150 kHz  Sweep 17.47 ms (1001 pts)
]
Band LTE17 5MHz CBE QPSK High Channel 1RB.gif Band LTE17 5MHz CBE QPSK High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 14:06:28 Oct 20, 2014 R T |FregChannel & Agilent 14:07:18 Oct 20, 2014 R T |FregChannel
Mkr1 1.709 90 GHz Certer F Mkr1 1.709 90 GHz Certer F
E erter Freq E erter Freq
3::,“ dBm Aften 40 dB. 3T.246dBm [l §:| 40 dBm Aften 40 dB. 36420 dBm_fl
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.68500000 GHz dBi/ 1.68500000 GHz
Oflst Oflst
10.9 10.9
d8 Stop Freq dB Stop Freq
1.73500000 GHz 1.73500000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
e 5.00000000 MHz e 5.00000000 MHz
vg Auto Man g Auto Man
LTE4 100 — 100 —
w1 s2| Freq Cliset w1 s2| Freq Cliset
S3 F 0.00000000 Hz S3 F + 0.00000000 Hz
AA| b AA| P
20MHz aff): afn):
F‘#Im Signal Track F‘#Im Signal Track
Swp On Cf Swp | On Cf
16QAM
Center 1.710 00 GHz Span 50 MHz Center 1.710 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz. Sweep 3.8 ms (1001 pts) #Res BW 200 kHz #VBW 620 kHz. Sweep 3.8 ms (1001 pts)
1
Band LTE4 20MHz CBE 16QAM Low Channel 1RB.gif Band LTE4 20MHz CBE 16QAM Low Channel FRB.gif
H Agilent 14:11:33 Oct 20, 2014 R T |FregChannel & Agilent 14:08:13 Oct 20, 2014 R T |FregChannel
Mkr1 1.755 00 GHz Certer F Mki1 1.754 90 GHz Certer F
E erter Freq E erter Freq
3::,“ dBm Aften 40 dB. 83 dem | §:| 40 dBm Aften 40 dB. amodem fl o G
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.73000000 GHz dBi/ 1.73000000 GHz
Oflst Oflst
10.9 10.9
dB Elop Freq dB Elop Freq
1.78000000 GHz 1.78000000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
iPavg 5.00000000 MHz iPavg 5.00000000 MHz
Auto Man Auto Man
LTE4 100 — 100 —
w1 s2| Freq Cliset w1 s2| N Freq Cliset
S3 F 0.00000000 Hz S3 F e 0.00000000 Hz
AA| AA|
20MHz aff): afn):
F‘#Im Signal Track F‘#Im Signal Track
Swp { On Cf Swp On Cf
16QAM ‘ | |
Center 1.755 00 GHz Span 50 MHz Center 1.755 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz. Sweep 3.8 ms (1001 pts) #Res BW 200 kHz #VBW 620 kHz. Sweep 3.8 ms (1001 pts)
1 1
Band LTE4 20MHz CBE 16QAM High Channel 1RB.gif Band LTE4 20MHz CBE 16QAM High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 14:05:55 Oct 20, 2014 R T |FregChannel & Agilent 14:05:27 Oct 20, 2014 R T |FregChannel
Mkr1 1.709 90 GHz Certer F Mkr1 1.709 90 GHz Certer F
k erter Freq k erter Freq
Rel 40 dBm Atien 40 dB. 34833 dBm [l o Rel 40 dBm Atien 40 dB. 33237 dBm [l
4Avg #Avg
Log Log
10 Stait Freg 10 Stait Freg
dB/ 1.68500000 GHz dBi 1.68500000 GHz
Offst Offst
10.9 10.9
dB Stop Freq dB Stop Freq
1.73500000 GHz 1.73500000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
P 5.00000000 MHz P 5.00000000 MHz
v v
LTE4 100 9 Auto Man 100 9 Auto Man
w1 s2i Freq Offset w1 s2i Freq Offset
S3 F 0.00000000 Hz S3 F & 0.00000000 Hz
AA| ¢ AA|
20MHz aff): aff):
FTun Signal Track FTun Signal Track
Swp ! on cf Swp On cf
apsk |
Center 1.710 00 GHz Span 50 MHz Center 1.710 00 GHz Span 50 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 3.8 ms (1001 pts) #Res BW 200 kHz #VBW 620 kHz Sweep 3.8 ms (1001 pts)
Band LTE4 20MHz CBE QPSK Low Channel 1RB.gif Band LTE4 20MHz CBE QPSK Low Channel FRB.gif
¥ Agilent 141154 Oct 20, 2014 R T |Freg/Channel Agilent 14:12:17 Oct 20, 2014 R T |Freg/Channel
Mki1 1.755 00 GHz Certer F Mki1 1.755 00 GHz Certer F
: erter Freq : erter Freq
2:140 dBm Atten 40 dB 33.044 dBm 176500000 GHz g:l 40 dBm Atten 40 dB 32.164 dBm 176500000 GHz
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.73000000 GHz dBi/ 1.73000000 GHz
Oflst Oflst
10.9 10.9
d8 Stop Freq dB Stop Freq
1.78000000 GHz 1.78000000 GHz
Band o S
dBm CF Step dBm CF Step
Pavg 5.00000000 MHz Pavg 5.00000000 MHz
Auto Man Auto Man
LTE4 100 — — 100 — —
W1 52 Freq Cifset W1 52 Freq Cifset
s3 F 0.00000000 Hz s3 F 0.00000000 Hz
AA| AA|
20MHz aff): afn):
F‘#Im Signal Track F‘#Im Signal Track
Swp 1 On Cf Swp ¥ On Cf
QPSK
Center 1.755 00 GHz Span 50 MHz Center 1.755 00 GHz Span 50 MHz
#Res BW 200 kHz #UBW 620 kHz. Sweep 3.8 ms (1001 pts) #Res BW 200 kHz #UBW 620 kHz. Sweep 3.8 ms (1001 pts)

Band LTE4 20MHz CBE QPSK High Channel 1RB.gif
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

H Agilent 13:51:10 Oct 20, 2014 R T |FregChannel & Agilent 13:50:39 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Certer Freg Mkr1 1.710 000 GHz Certer Freg
3::’;0 dBm Aften 40 dB. 26.942dBm | o0 e 3::’;0 dBm Aften 40 dB. 33.260dBm [l
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.69250000 GHz dBi/ 1.69250000 GHz
Oflst Oflst
10.9 10.9
dB Slop Freq dB Slop Freq
1.72750000 GHz 1.72750000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
iPavg 3.50000000 M:ﬂz iPavg Aa,ﬁuuuuuuu M:ﬂz
t t
LTE4 | |@ = = | | (2o Mo
w1 s2| 3 Freq Cliset w1 s2| Freq Cliset
S3 F 0.00000000 Hz S3 F : 0.00000000 Hz
AA| AA|
aff): aff):
15MHz F‘#Im Signal Track F‘#Im Signal Track
Swp bk 1% | on Cif Swp On Cif
16QAM
Center 1.710 000 GHz Span 35 MHz Center 1.710 000 GHz Span 35 MHz
#Res BW 150 kHz #VBW 430 kHz __ Sweep 4.733 ms (1001 pts) #Res BW 150 kHz #VBW 430 kHz __ Sweep 4.733 ms (1001 pts)
1
Band LTE4 15MHz CBE 16QAM Low Channel 1RB.gif Band LTE4 15MHz CBE 16QAM Low Channel FRB.gif
H Agilent 13:49:32 Oct 20, 2014 R T |FregChannel & Agilent 13:49:56 Oct 20, 2014 R T |FregChannel
Mkr1 1.755 000 GHz Certer Freg Mkr1 1.755 000 GHz Certer Freg
3::’;0 dBm Aften 40 dB. 3eaedem [l o 3::’;0 dBm Aften 40 dB. s2azrdem [l
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.73750000 GHz dBi/ 1.73750000 GHz
Oflst Oflst
10.9 10.9
d8 Stop Freq dB Stop Freq
1.77250000 GHz 1.77250000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
iPavg 3.50000000 M:ﬂz iPavg Aa,ﬁuuuuuuu M:ﬂz
t t
LTE4 | |@ = = | | (2o Mo
W1 52 ! Freq Cliset W1 52 Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
aff): aff):
15MHz F‘#Im Signal Track F‘#Im Signal Track
Swp | AN ks On cf Swp [ On cf
16QAM | ‘ | ‘
Center 1.755 000 GHz Span 35 MHz Center 1.755 000 GHz Span 35 MHz
#Res BW 150 kHz #VBW 430 kHz __ Sweep 4.733 ms (1001 pts) #Res BW 150 kHz #VBW 430 kHz __ Sweep 4.733 ms (1001 pts)
1 1
Band LTE4 15MHz CBE 16QAM High Channel 1RB.gif Band LTE4 15MHz CBE 16QAM High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 13:51:38 Oct 20, 2014 R T |FregChannel & Agilent 13:52:08 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Certer Freq Mkr1 1.710 000 GHz Certer Freq
:::‘;n dBm Atien 40 dB. 3oardem f| ot e :::‘;n dBm Atien 40 dB. 31709 dBm f| ot
Log Log
10 Stait Freg 10 Stait Freg
dB/ 1.69250000 GHz dBi 1.69250000 GHz
Offst Offst
10.9 10.9
d8 Stop Freq B Stop Freq
1.72750000 GHz 1.72750000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
. 3.50000000 MHz . 3.50000000 MHz
LTE4 | | e M |y, ot ey
w1 s2i Freq Offset w1 s2i Freq Offset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
afl): afl):
15MHz F‘TL" Signal Track F‘TL" Signal Track
Swp s | n cf Swp on cf
QPSK ‘ ‘ ‘
Center 1.710 000 GHz Span 35 MHz Center 1.710 000 GHz Span 35 MHz
#Res BW 150 kHz #VBW 430 kHz _ Sweep 4.733 ms (1001 pis) #Res BW 150 kHz #VBW 430 kHz _ Sweep 4.733 ms (1001 pis)
]
Band LTE4 15MHz CBE QPSK Low Channel 1RB.gif Band LTE4 15MHz CBE QPSK Low Channel FRB.gif
% Agilent 13:49:05 Oct 20, 2014 R T |Freg/Channel Agilent 13:48:08 Oct 20, 2014 R T |Freg/Channel
WMki1 1.755 000 GHz Certer F WMki1 1.755 000 GHz Certer F
k erter Freq k erter Freq
;«::40 dBm Atten 40 dB. 32393 dBm | B0 e ;{:I 40 dBm Atten 40 dB. s0.650d8m _fl B S
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dBI 1.73750000 GHz dB/ 1.73750000 GHz
Oflst Oflst
10.9 10.9
dB Slop Freq dB Slop Freq
1.77250000 GHz 1.77250000 GHz
Band o S
dBm CF Step dBm CF Step
3.50000000 MHz 3.50000000 MHz
LTE4 ?OP(? " (Auto Man 4:55 "9 [Auto Man
W1 52 Freq Cifset W1 52 Freq Cifset
s3 F 0.00000000 Hz s3 F 0.00000000 Hz
AA| AAJ
aff): aff):
15MHz F‘#Im Signal Track F‘#Im Signal Track
Swp } AN On Cf Swp [ On Cf
QPSK
Center 1.755 000 GHz Span 35 MHz Center 1.755 000 GHz Span 35 MHz
#Res BW 150 kHz #UBW 430 kHz  Sweep 4.733 ms (1001 pts) #Res BW 150 kHz #UBW 430 kHz  Sweep 4.733 ms (1001 pts)
]
Band LTE4 15MHz CBE QPSK High Channel 1RB.gif Band LTE4 15MHz CBE QPSK High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 13:24:09 Oct 20, 2014 R T |FregChannel & Agilent 13:23:35 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Cerler Freq Mkr1 1.710 000 GHz Cerler Freq
g::’;u dBm Aften 40 dB. 35869 dBm_[| g::’;u dBm Aften 40 dB. 31906dBm [l o
Log Log
10 Stait Freq 10 Stait Freq
dBI 1.69750000 GHz dB/ 1.69750000 GHz
Oflst Oflst
10.9 10.9
dB Slop Freq dB Slop Freq
1.72250000 GHz 1.72250000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
iPavg 2.50000000 MHz iPavg 2.50000000 MHz
Aut I Aut I
LTE4 | |@ = = | | (2o Mo
w1 s2| Freq Cliset w1 s2| Freq Cliset
s3 F . 0.00000000 Hz s3 F 0.00000000 Hz
An P AA|
aff): aff):
10MHz F‘#Im Signal Track F‘#Im Signal Track
Swp ¥ On Cf Swp ) On Cf
16QAM ‘
Center 1.710 000 GHz Span 25 MHz Center 1.710 000 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts)
1
Band LTE4 10MHz CBE 16QAM Low Channel 1RB.gif Band LTE4 10MHz CBE 16QAM Low Channel FRB.gif
& Agilent 13:26:51 Oct 20, 2014 R T |FregChannel
Mkr1 1.755 000 GHz @ Agilent 13:27:17 Oct 20, 2014 R T |Freg/Channel
Certer Freq
Rel 40 dBm Aften 40 dB. -34.927 dBm WMki1 1.755 000 GHz
1avg 178500000 GHz Ref 40 dBm Atten 40 dB .23348m_|| | Certer Freq
Log 5avg 1.75500000 GHz
10 Stait Freq Log
dBI 1.74250000 GHz 10 Stait Freq
Oflst dBI 1.74250000 GHz
10.9 Oflst
dB Siop Freq 10_59
1.76750000 GHz dB Slop Freq
Band [1'1 o ol 1.76750000 GHz
dBm CF Slep 13.0
2.50000000 MHz dBm CF Step
#PAvg [ute Man 2 50000000 MHz
LTE4 100 [#PAvg [Auto Man
w1 s2| Freq Cliset 100
S3 F 0.00000000 Hz W1 52 Freq Cliset
A ki S3 F 0.00000000 Hz
10MHz af): Anj
FTun Signal Track uft):
Swp On of FTun Signal Track
Swp on cf
16QAM
Center 1.755 000 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts) Center 1.755 000 GHz Span 25 MHz
I #Res BW 100 kHz #UBW 300 kHz. Sweep 7.6 ms (1001 pts)
1
. . Band LTE4 10MHz CBE 16QAM High Channel FRB.gif
Band LTE4 10MHz CBE 16QAM High Channel 1RB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

A Agilent 13:24:28 Oct 20, 2014 R T |FregChannel & Agilent 13:24:50 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Certer F Mkr1 1.710 000 GHz Certer F
k erter Freq k erter Freq
Rel 40 dBm Atien 40 dB. 33058 dBm [l ot Rel 40 dBm Atien 40 dB. At dBm [l e
4Avg #Avg
Log Log
10 Stait Freg 10 Stait Freg
dB/ 1.69750000 GHz dBi 1.69750000 GHz
Offst Offst
10.9 10.9
dB Stop Freq dB Stop Freq
1.72250000 GHz 1.72250000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
P 2.50000000 MHz P 2.50000000 MHz
vg vg
LTE4 100 Auto Man 100 [Auto Man
w1 s2i Freq Offset w1 s2i Freq Offset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
10MHz afl): afl):
FTun Signal Track FTun Signal Track
Swp | On cf Swp On cf
QPSK ‘
Center 1.710 000 GHz Span 25 MHz Center 1.710 000 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 7.6 ms (1001 pts)
Band LTE4 10MHz CBE QPSK Low Channel 1RB.gif Band LTE4 10MHz CBE QPSK Low Channel FRB.gif
¥ Agilent 13-26:23 Oct 20, 2014 R T |Freg/Channel Agilent 13:25:48 Oct 20, 2014 R T |Freg/Channel
WMki1 1.755 000 GHz Certer F WMki1 1.755 075 GHz Certer F
k erter Freq k erter Freq
2:140 dBm Atten 40 dB 30.713 dBm 176500000 GHz ;{:I 40 dBm Atten 40 dB 30.589 dBm 176500000 GHz
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.74250000 GHz dB/ 1.74250000 GHz
Oflst Oflst
10.9 10.9
dB Slop Freq dB Slop Freq
1.76750000 GHz 1.76750000 GHz
Band o S
dBm CF Step dBm CF Step
Pavg 2.50000000 MHz Pavg 2.50000000 MHz
LTE4 100 Auto Man 100 Auto Man
W1 52 Freq Cifset W1 52 Freq Cifset
s3 F 0.00000000 Hz s3 F 0.00000000 Hz
AA| AR}
10MHz u{l): u{l):
F‘#Im Signal Track F‘#Im Signal Track
Swp } On Cf Swp On Cf
QPSK |
Center 1.755 000 GHz Span 25 MHz Center 1.755 000 GHz Span 25 MHz
#Res BW 100 kHz #UBW 300 kHz. Sweep 7.6 ms (1001 pts) #Res BW 100 kHz #UBW 300 kHz. Sweep 7.6 ms (1001 pts)

Band LTE4 10MHz CBE QPSK High Channel 1RB.gif
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

H Agilent 11:40:39 Oct 20, 2014 R T |FregChannel & Agilent 11:40:18 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Cerler Freq Mkr1 1.710 000 GHz Cerler Freq
3::’;0 dBm Aften 40 dB. a.236dBm | 3::’;0 dBm Aften 40 dB. 29.296dBm_[| | o
Log Log
10 Stait Freq 10 Stait Freq
dBI 1.70400000 GHz dB/ 1.70400000 GHz
Oflst Oflst
10.9 10.9
dB Elop Freq dB Elop Freq
1.71600000 GHz 1.71600000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
iPavg 1.20000000 M};ﬂz iPavg Aw,zuuuuuuu M};ﬂz
t t
LTE4 | |@ = = | | (2o Mo
w1 s2| Freq Cliset w1 s2| Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
aff): aff):
5MHz F‘#Im Signal Track F‘#Im Signal Track
Swp On Cf Swp P On Cf
16QAM
Center 1.710 000 GHz Span 12 MHz Center 1.710 000 GHz Span 12 MHz
#Res BW 51 kHz #VBW 150 kHz. Sweep 14 ms (1001 pts) #Res BW 51 kHz #VBW 150 kHz. Sweep 14 ms (1001 pts)
1
Band LTE4 5MHz CBE 16QAM Low Channel 1RB.gif Band LTE4 5MHz CBE 16QAM Low Channel FRB.gif
H Agilent 11:45:08 Oct 20, 2014 R T |FregChannel & Agilent 11:44:41 Oct 20, 2014 R T |FregChannel
Mkr1 1.755 000 GHz Cerler Freq Mkr1 1.755 000 GHz Cerler Freq
3::’;0 dBm Aften 40 dB. 20mdem [l 3::’;0 dBm Aften 40 dB. 26.249dBm | O
Log Log
10 Stait Freq 10 Stait Freq
dBI 1.74900000 GHz dB/ 1.74900000 GHz
Oflst Oflst
10.9 10.9
dB Elop Freq dB Elop Freq
1.76100000 GHz 1.76100000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
iPavg 1.20000000 M};ﬂz iPavg Aw,zuuuuuuu M};ﬂz
t t
LTE4 | |@ : = = | | (2o Mo
w1 s2| Freq Cliset w1 s2| i Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AAj
aff): aff):
5MHz F‘#Im Signal Track F‘#Im Signal Track
Swp | On Cf Swp i On Cf
16QAM | |
Center 1.755 000 GHz Span 12 MHz Center 1.755 000 GHz Span 12 MHz
#Res BW 51 kHz #VBW 150 kHz. Sweep 14 ms (1001 pts) #Res BW 51 kHz #VBW 150 kHz. Sweep 14 ms (1001 pts)
1
Band LTE4 5MHz CBE 16QAM High Channel 1RB.gif Band LTE4 5MHz CBE 16QAM High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 11:42:32 Oct 20, 2014 R T |FregChannel & Agilent 11:41:04 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Certer F Mkr1 1.710 000 GHz Certer F
. erter Freq k erter Freq
Rel 40 dBm Atien 40 dB. 23a8dBm | on o Rel 40 dBm Atien 40 dB. 30398 dBm [l ot
4Avg #Avg
Log Log
10 Stait Freg 10 Stait Freg
dB/ 1.70400000 GHz dBi 1.70400000 GHz
Offst Offst
10.9 10.9
dB Stop Freq dB Stop Freq
1.71600000 GHz 1.71600000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF &Etep dBm CF &Etep
. 1.20000000 MHz . 1.20000000 MHz
vg vg
LTE4 100 Auto Man 100 [Auto Man
w1 s2i Freq Offset w1 s2i Freq Offset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
5MHz aff): aff):
FTun Signal Track FTun Signal Track
Swp | On Joli3 Swp i on cf
QPSK [ | ||
Center 1.710 000 GHz Span 12 MHz Center 1.710 000 GHz Span 12 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 14 ms (1001 pts) #Res BW 51 kHz #VBW 150 kHz Sweep 14 ms (1001 pts)
]
Band LTE4 5MHz CBE QPSK Low Channel 1RB.gif Band LTE4 5MHz CBE QPSK Low Channel FRB.gif
% Agilent 11:44:.08 Oct 20, 2014 R T |Freg/Channel Agilent 11:43:44 Oct 20, 2014 R T |Freg/Channel
WMki1 1.755 000 GHz Certer F WMki1 1.755 000 GHz Certer F
E erter Freq E erter Freq
;«:‘1'40 dBm Atten 40 dB. 5.1 dem | =2 e ;{:I 40 dBm Atten 40 dB. 28357 dBm_f| B
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dBI 1.74900000 GHz dB/ 1.74900000 GHz
Oflst Oflst
10.9 10.9
d8 Stop Freq dB Stop Freq
1.76100000 GHz 1.76100000 GHz
Band o S
dBm CF Step dBm CF Step
Pavg 1.20000000 MHz Pavg 1.20000000 MHz
LTE4 100 Auto Man 100 Auto Man
W1 52 Freq Cifset W1 52 Freq Cifset
s3 F 0.00000000 Hz s3 F 0.00000000 Hz
AA| AAj
SMHz u{l): u{l):
F‘#Im | Signal Track F‘#Im Signal Track
Swp | On Cf Swp On Cf
apsK | | |
Center 1.755 000 GHz Span 12 MHz Center 1.755 000 GHz Span 12 MHz
#Res BW 51 kHz #UBW 150 kHz. Sweep 14 ms (1001 pts) #Res BW 51 kHz #UBW 150 kHz. Sweep 14 ms (1001 pts)
]
Band LTE4 5MHz CBE QPSK High Channel 1RB.gif Band LTE4 5MHz CBE QPSK High Channel FRB.gif
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

H Agilent 11:17:24 Oct 20, 2014 R T |FregChannel & Agilent 11:16:48 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Certer Freg Mkr1 1.710 000 GHz Certer Freg
g::’;u dBm Aften 40 dB. 227r9dBm | g::’;u dBm Aften 40 dB. 29.035dBm_[| o
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.70650000 GHz dBi/ 1.70650000 GHz
Oflst Oflst
10.9 10.9
d8 Stop Freq dB Stop Freq
1.71350000 GHz 1.71350000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF Etep dBm CF Etep
iPavg A?uu,uunuuu thj iPavg A?uu,uunuuu thj
t t
LTE4 | |@ = = | | (2o Mo
w1 s2| Freq Cliset w1 s2| Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
aff): - aff):
3MHz ':5]“ Signal Track ':5]“ Signal Track
Swp i T 1 On Cf Swp On Cf
16QAM ‘ |
Center 1.710 000 GHz Span 7 MHz Center 1.710 000 GHz Span 7 MHz
#Res BW 30 kHz #VBW 91 kHz___ Sweep 23.53 ms (1001 pts) #Res BW 30 kHz #VBW 91 kHz___ Sweep 23.53 ms (1001 pts)
1
Band LTE4 3MHz CBE 16QAM Low Channel 1RB.gif Band LTE4 3MHz CBE 16QAM Low Channel FRB.gif
H Agilent 11:13:05 Oct 20, 2014 R T |FregChannel & Agilent 11:12:33 Oct 20, 2014 R T |FregChannel
Mkr1 1.755 000 GHz Certer Freg Mkr1 1.755 000 GHz Certer Freg
g::’;u dBm Aften 40 dB. A9.200dBm | 0 g::’;u dBm Aften 40 dB. 26139dBm [l
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.75150000 GHz dBi/ 1.75150000 GHz
Oflst Oflst
10.9 10.9
dB Elop Freq dB Elop Freq
1.75850000 GHz 1.75850000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF Etep dBm CF Etep
iPavg A?uu,uunuuu thj iPavg A?uu,uunuuu thj
t t
LTE4 | |@ = = | | (2o Mo
w1 s2| Freq Cliset w1 s2| i Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
3MH AA| AA|
z aff): aff):
150K Signal Track 150K Signal Track
Swp [ I On Cf Swp On Cf
16QAM
Center 1.755 000 GHz Span 7 MHz Center 1.755 000 GHz Span 7 MHz
#Res BW 30 kHz #VBW 91 kHz___ Sweep 23.53 ms (1001 pts) #Res BW 30 kHz #VBW 91 kHz___ Sweep 23.53 ms (1001 pts)
1
Band LTE4 3MHz CBE 16QAM High Channel 1RB.gif Band LTE4 3MHz CBE 16QAM High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 11:17:49 Oct 20, 2014 R T |FregChannel & Agilent 11:18:14 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Certer F Mkr1 1.710 000 GHz Certer F
. erter Freq . erter Freq
Rel 40 dBm Atien 40 dB. 2308 dBm_f| ot o Rel 40 dBm Atien 40 dB. 27.a82dBm [l ot
4Avg #Avg
Log Log
10 Stait Freg 10 Stait Freg
dB/ 1.70650000 GHz dBi 1.70650000 GHz
Offst Offst
10.9 10.9
dB Stop Freq dB Stop Freq
1.71350000 GHz 1.71350000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF Etep dBm CF Etep
. 700.000000 kHz . 700.000000 kHz
vg vg
LTE4 100 Auto Man 100 [Auto Man
w1 s2i Freq Offset w1 s2i Y Freq Offset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
3MHz afl): afl):
[1>50K Signal Track [1>50K Signal Track
Swp 7 I On cf Swp | On cf
QPSK
Center 1.710 000 GHz Span 7 MHz Center 1.710 000 GHz Span 7 MHz
#Res BW 30 kHz #VBW 91 kHz _ Sweep 23.53 ms (1001 pts) #Res BW 30 kHz #VBW 91 kHz _ Sweep 23.53 ms (1001 pts)
]
Band LTE4 3MHz CBE QPSK Low Channel 1RB.gif Band LTE4 3MHz CBE QPSK Low Channel FRB.gif
¥ Agilent 1112:08 Oct 20, 2014 R T |Freg/Channel Agilent 11:10:53 Oct 20, 2014 R T |Freg/Channel
WMki1 1.755 000 GHz Certer F WMki1 1.755 000 GHz Certer F
E erter Freq E erter Freq
;«:‘1'40 dBm Atten 40 dB. 2.03dem | =2 e ;{:I 40 dBm Atten 40 dB. 7988 dem _f| B0 e
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dBI 1.75150000 GHz dB/ 1.75150000 GHz
Oflst Oflst
10.9 10.9
dB Elop Freq dB Elop Freq
1.75850000 GHz 1.75850000 GHz
Band o S
dBm CF Step dBm CF Step
Pavg 700.000000 kHz Pavg 700.000000 kHz
LTE4 100 Auto Man 100 Auto Man
W1 52 Freq Cifset W1 52 Freq Cifset
s3 F 0.00000000 Hz 53 FSf 0.00000000 Hz
AA| AAj
3MHz aft): afn):
':5]“ Signal Track ':5]“ Signal Track
Swp | On Cf Swp On Cf
QPSK I |
Center 1.755 000 GHz Span 7 MHz Center 1.755 000 GHz Span 7 MHz
#Res BW 30 kHz #/BW 91 kHz. Sweep 23.53 ms (1001 pts) #Res BW 30 kHz #/BW 91 kHz. Sweep 23.53 ms (1001 pts)
]
Band LTE4 3MHz CBE QPSK High Channel 1RB.gif Band LTE4 3MHz CBE QPSK High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 10:31:50 Oct 20, 2014 R T |FregChannel & Agilent 10:31:27 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Certer F Mkr1 1.710 000 GHz Certer F
E erter Freq E erter Freq
3::’40 dBm Aften 40 dB. 25,086 dBm_fl o §:| 40 dBm Aften 40 dB. 30.999 dBm_f| o
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.70850000 GHz dBi/ 1.70850000 GHz
Oflst Oflst
10.9 10.9
dB Elop Freq dB Elop Freq
1.71150000 GHz 1.71150000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF Etep dBm CF Etep
e 300.000000 kHz e 300.000000 kHz
vg Auto Man g Auto Man
LTE4 100 — 100 —
w1 s2| 4 Freq Cliset w1 s2| Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
1.AMHz | |an: s A s
':5]“ Signal Track ':5]“ Signal Track
Swp L On cf Swp | On cf
16QAM
Center 1.710 000 GHz Span 3 MHz Center 1.710 000 GHz Span 3 MHz
#Res BW 20 kHz #VBW 62 kHz___Sweep 22.67 ms (1001 pts) #Res BW 20 kHz #VBW 62 kHz___Sweep 22.67 ms (1001 pts)
1 1
Band LTE4 1.4MHz CBE 16QAM Low Channel 1RB.gif Band LTE4 1.4MHz CBE 16QAM Low Channel FRB.gif
H Agilent 10:38:07 Oct 20, 2014 R T |FregChannel & Agilent 10:34:49 Oct 20, 2014 R T |FregChannel
Mkr1 1.755 000 GHz Certer F Mkr1 1.755 000 GHz Certer F
E erter Freq E erter Freq
3::’40 dBm Aften 40 dB. 1253 dBm | §:| 40 dBm Aften 40 dB. a2 dem |
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dB/ 1.75350000 GHz dBi/ 1.75350000 GHz
Oflst Oflst
10.9 10.9
d8 Stop Freq dB Stop Freq
1.75650000 GHz 1.75650000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF Etep dBm CF Etep
e 300.000000 kHz e 300.000000 kHz
vg Auto Man g Auto Man
LTE4 100 — 100 —
w1 s2| Freq Cliset w1 s2| Freq Cliset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
1.4MHz u{l): u{l):
':5]“ Signal Track ':5]“ Signal Track
Swp | I On Cf Swp On Cf
16QAM | ‘
Center 1.755 000 GHz Span 3 MHz Center 1.755 000 GHz Span 3 MHz
#Res BW 20 kHz #VBW 62 kHz___Sweep 22.67 ms (1001 pts) #Res BW 20 kHz #VBW 62 kHz___Sweep 22.67 ms (1001 pts)
1 1
Band LTE4 1.4MHz CBE 16QAM High Channel 1RB.gif Band LTE4 1.4MHz CBE 16QAM High Channel FRB.gif
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 10:30:55 Oct 20, 2014 R T |FregChannel & Agilent 10:30:25 Oct 20, 2014 R T |FregChannel
Mkr1 1.710 000 GHz Certer F Mkr1 1.710 000 GHz Certer F
. erter Freq . erter Freq
Rel 40 dBm Atien 40 dB. 25604 dBm [l ot o Rel 40 dBm Atien 40 dB. 27.9a0dBm | ot o
4Avg #Avg
Log Log
10 Stait Freg 10 Stait Freg
dB/ 1.70850000 GHz dBi 1.70850000 GHz
Offst Offst
10.9 10.9
dB Stop Freq dB Stop Freq
1.71150000 GHz 1.71150000 GHz
DI DI
Band 13.0 = 13.0 =
dBm CF Etep dBm CF Etep
. 300.000000 kHz . 300.000000 kHz
vg vg
LTE4 100 Auto Man 100 [Auto Man
w1 s2i Freq Offset w1 s2i Freq Offset
S3 F 0.00000000 Hz S3 F 0.00000000 Hz
AA| AA|
1.4MHz aff): aff):
[1>50K Signal Track [1>50K Signal Track
Swp I On cf Swp On cf
QPSK
Center 1.710 000 GHz Span 3 MHz Center 1.710 000 GHz Span 3 MHz
#Res BW 20 kHz #VBW 62 kHz __ Sweep 22.67 ms (1001 pts) #Res BW 20 kHz #VBW 62 kHz __ Sweep 22.67 ms (1001 pts)
]
Band LTE4 1.4MHz CBE QPSK Low Channel 1RB.gif Band LTE4 1.4MHz CBE QPSK Low Channel FRB.gif
%+ Agilent 10-39:08 Oct 20, 2014 R T |Freg/Channel Agilent 10:38:43 Oct 20, 2014 R T |Freg/Channel
WMki1 1.755 000 GHz Certer F WMki1 1.755 000 GHz Certer F
E erter Freq E erter Freq
;«:‘1'40 dBm Atten 40 dB. 453 dem | 20 e ;{:I 40 dBm Atten 40 dB. 7.asedem _f| B0 e
9 vg
Log Log
10 Stait Freq 10 Stait Freq
dBI 1.75350000 GHz dB/ 1.75350000 GHz
Oflst Oflst
10.9 10.9
dB Slop Freq dB Slop Freq
1.75650000 GHz 1.75650000 GHz
Band o S
dBm CF Step dBm CF Step
Pavg 300.000000 kHz Pavg 300.000000 kHz
LTE4 100 Auto Man 100 Auto Man
W1 52 ) Freq Cliset W1 52 4 Freq Cliset
s3 F 0.00000000 Hz s3 F 0.00000000 Hz
AA| AA|
1.4MHz u{l): u{l):
':5]“ Signal Track ':5]“ Signal Track
Swp | On Cf Swp On Cf
QPSK
Center 1.755 000 GHz Span 3 MHz Center 1.755 000 GHz Span 3 MHz
#Res BW 20 kHz #/BW 62 kHz. Sweep 22.67 ms (1001 pts) #Res BW 20 kHz #/BW 62 kHz. Sweep 22.67 ms (1001 pts)
]
Band LTE4 1.4MHz CBE QPSK High Channel 1RB.gif Band LTE4 1.4MHz CBE QPSK High Channel FRB.gif
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

10.3. OUT OF BAND EMISSIONS

RULE PART(S)
FCC: §27.53

LIMITS
The power of any emission outside of the authorized operating frequency ranges must be attenuated below the

transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

TEST PROCEDURE
Per KDB 971168 D01 Power Meas License Digital Systems v02r01

The RF output of the transmitter was connected to a spectrum analyzer through a calibrated coaxial cable.
Sufficient scans were taken to show the out-of-band Emissions, if any, up to 10th harmonic. Multiple sweeps were
recorded in maximum hold mode using a peak detector to ensure that the worst-case emissions were caught.

RESULTS
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

10.3.1. OUT OF BAND EMISSIONS RESULT

Band BW (MHz) Mode f (MHz) Spur (dBm) Spec (dBm) Delta (dB)
709 -22.93 -13 -9.93
QPSK 710 -23.01 -13 -10.01
LTE17 10 711 -21.75 -13 -8.75
709 -23.49 -13 -10.49
160AM 710 -22.64 -13 -9.64
711 -25.62 -13 -12.62

Band BW (MHz) Mode f (MHz) Spur (dBm) Spec (dBm) Delta (dB)
706.5 -22.28 -13 -9.28
QPSK 710 -25.76 -13 -12.76
LTE17 5 713.5 -21.69 -13 -8.69
706.5 -22.91 -13 -9.91
160AM 710 -25.81 -13 -12.81
713.5 -26.71 -13 -13.71

Band BW (MHz) Mode f (MHz) Spur (dBm) Spec (dBm) Delta (dB)
1720 -22.71 -13 -9.71
QPSK 1732.5 -22.71 -13 -9.71
LTE4 20 1745 -25.82 -13 -12.82
1720 -22.69 -13 -9.69
16QAM 1732.5 -22.37 -13 -9.37
1745 -22.74 -13 -9.74
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE:

OCTOBER 21, 2014

FCC ID: A3LSMG530M

Band BW (MHz) Mode f (MHz) Spur (dBm) Spec (dBm) Delta (dB)
1717.5 -24.64 -13 -11.64
QPSK 1732.5 -24.56 -13 -11.56
\TE4 15 1747.5 -23.27 -13 -10.27
1717.5 -23.2 -13 -10.2
160AM 1732.5 -25.54 -13 -12.54
1747.5 -24.1 -13 -11.1
Band BW (MHz) Mode f (MHz) Spur (dBm) Spec (dBm) Delta (dB)
1715 -24.98 -13 -11.98
QPSK 1732.5 -22.3 -13 -9.3
LTE4 10 1750 -23.38 -13 -10.38
1715 -22.35 -13 -9.35
160AM 1732.5 -22.48 -13 -9.48
1750 -22.56 -13 -9.56
Band BW (MHz) Mode f (MHz) Spur (dBm) Spec (dBm) Delta (dB)
1712.5 -24.14 -13 -11.14
QPSK 1732.5 -26.1 -13 -13.1
LTE4 5 1752.5 -28.62 -13 -15.62
1712.5 -22.86 -13 -9.86
16QAM 1732.5 -25.81 -13 -12.81
1752.5 -22.56 -13 -9.56
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID: A3LSMG530M
Band BW (MHz) Mode f (MHz) Spur (dBm) Spec (dBm) Delta (dB)
1711.5 -22.59 -13 -9.59
QPSK 1732.5 -23.11 -13 -10.11
\TEA 3 1753.5 -26.26 -13 -13.26
1711.5 -25.12 -13 -12.12
16QAM 1732.5 -22.38 -13 -9.38
1753.5 -25.08 -13 -12.08
Band BW (MHz) Mode f (MHz) Spur (dBm) Spec (dBm) Delta (dB)
1710.7 -25.33 -13 -12.33
QPSK 1732.5 -25.52 -13 -12.52
TE4 14 1754.3 -23.05 -13 -10.05
1710.7 -25.32 -13 -12.32
16QAM 1732.5 -22.61 -13 -9.61
1754.3 -22.2 -13 9.2
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

10.3.2. OUT OF BAND EMISSIONS PLOTS

i Agilent 15:16:32 Oct 20 2014 R T |FregChannel & Agilent 15:17:12 Oct 20, 2014 R T |FregChannel
M2 12452 GHz | M2 12218 GHz |
erter Freq erter Freq
Rel 38.67 dBm Atten 40 dB -22.640 dBm Rel 38.67 dBm Atten 40 dB -23.006 dBm
#Peak 13.0100000 GHz #Peak 13.0100000 GHz
log [= Log [=
10 Stait Freq 10 Stait Freq
dB/ 20.0000000 MHz dB/ 20.0000000 MHz
Otist Otist
10.6 10.6
s wommee | | | 250000000 G
z iz z iz
DI B A e i DI A A s
Band 13.0 i = 13.0 s e Pt =
dBm CF Etep dBm CF Etep
259800000 GHz 259800000 GHz
#PAvg Auto Man #PAvg Auto Man
LTE17 Start 20 MHz Stop 26.000 GHz Frea Clisel Start 20 MHz Stop 26.000 GHz Frea Clisel
[4Res BW 1 MHz PR [4Res BW 1 MHz #VBW IMHz  Sweep 129.9 ms (1001 pis) PR
Marber Tiace Tiee - Marber Tiace Tyee X Axis Amgliude -
10MHz ' " Fieq ' " Fieq 7ot 27 a8
2 " Fieg Signal Track 2 " Fieg 12218 GHz 2201 5Bm Signal Track
On Cf On cf
16QAM
Band LTE17 10MHz CSE 16QAM Mid channel Band LTE17 10MHz CSE QPSK Mid channel
H Agilent 15:34:25 Oct 20, 2014 R T |FregChannel & Agilent 15:34:55 Oct 20, 2014 R T |FregChannel
Mz 6831 GHz [ Wiz T036 GHz [
erter Freq erter Freq
Rel 38.67 dBm Atten 40 dB -25.805 dBm Rel 38.67 dBm Atten 40 dB -25.764 dBm
#Peak 13.0100000 GHz #Peak 13.0100000 GHz
Log [= Log [=
10 Stait Freq 10 Stait Freq
dB/ 20.0000000 MHz dB/ 20.0000000 MHz
Offst Offst
10.6 10.6
s : s ee | | | : 250000000 G
1 2 1 2
Band ql} 0 e & J TS W SO T i ql} 0 R E3 A TR ST Vo
dBm CF Step dBm CF Step
259800000 GHz 259800000 GHz
#PAvg Auto Man #PAvg Auto Man
LTE17 Start 20 MHz Stop 26.000 GHz Frea Clisel Start 20 MHz Stop 26.000 GHz Frea Clisel
[4Res BW 1 MHz #VBW IMHz  Sweep 129.9 ms (1001 pis) PR [4Res BW 1 MHz #VBW IMHz  Sweep 129.9 ms (1001 pis) PR
Marber Tiace Tiee A Amgliude - Marber Tisce Type A Amgliude -
SMHZ 1 51‘ Fieq "2:.55 dBm 1 51‘ Fieq :.12 dBm
2 It Fieq -25:81 dBm Signal Track 2 Ul Fieq 387 dBm Signal Track
On ct On ct
16QAM
Band LTE17 5MHz CSE 16QAM Mid channel Band LTE17 5MHz CSE QPSK Mid channel
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014

FCC ID: A3LSMG530M

H Agilent 14:02:51 Oct 20, 2014 R T |FregChannel & Agilent 14:02:20 Oct 20, 2014 R T |FregChannel
Mki2 15664 Gz [ W2 Tosa Gz 7
erter Freq erter Freq
Rel 40 dBm Atten 40 dB -22.370 dBm Rel 40 dBm Atten 40 dB -25.815 dBm
sPeak 10.0100000 GHz sPeak 10.0100000 GHz
Log : Log 1
10 Stait Freq 10 Stait Freq
dBi 20.0000000 MHz dBi 20.0000000 MHz
Ofst Ofst
10.9 10.9
a5 namme | | [ 200000000 &1
| 1z 2 | 1z
DI E{ DI ‘ ST DTS APV SN
Band 13.0 S a2 = 13.0 — =
dBm CF Etep dBm CF Etep
1.99800000 GHz 1.99800000 GHz
#PAvg Auto Man #PAvg Auto Man
LTE4 Center 10.010 GHz Span 1098 GAz [ o Center 10.010 GHz Span 1098 GAz [ o
[4Res BW 1 MHz #VBW IMHz  Sweep 99.93 ms (1001 pis) PR [4Res BW 1 MHz #VBW IMHz  Sweep 99.93 ms (1001 pis) PR
Marber Tiace Type Amgliude - Marber Tisce Type X Axis Amgliude _
' i Fia ' 17.27 dBm i Fia 1728 GHe 17,68 dBm
20MHz DoonoE BEEN e— DoonoE BEE N —
On Cf On Cf
16QAM
Band LTE4 20MHz CSE 16QAM Mid channel Band LTE4 20MHz CSE QPSK Mid channel
A Agilent 13:44:55 Oct 20, 2014 R T |FregChannel & Agilent 13:44:07 Oct 20, 2014 R T |FregChannel
W2 Tos Gz 7 W2 o2tz [
erter Freq erter Freq
Rel 40 dBm Atten 40 dB -25.538 dBm Rel 40 dBm Atten 40 dB -24.564 dBm
sPeak 10.0100000 GHz sPeak 10.0100000 GHz
Log T Log T
10 Stait Freq 10 Stait Freq
dBi 20.0000000 MHz dBi 20.0000000 MHz
Ofst Ofst
10.9 10.9
d8 Stop Freq dB J Stop Freq
z 20.0000000 GHz 20.0000000 GHz
DI LT LAY JRCUNRNR SN DI st —
Band 13.0 = 13.0 =
dBm CF Etep dBm CF Etep
1.99800000 GHz 1.99800000 GHz
#PAvg Auto Man #PAvg Auto Man
LTE4 Start 20 MHz Stop 20.000 GHz Freq Cilset Start 20 MHz Stop 20.000 GHz Freq Cilset
[4Res BW 1 MHz #VBW IMHz  Sweep 99.93 ms (1001 pis) PR [4Res BW 1 MHz #VBW IMHz  Sweep 99.93 ms (1001 pis) PR
Marber Tiace Type X Axis Amgliude - Marber Tisce Type X Axis Amgliude _
15MHz 1 Fiea 1 m Fiea 178 Ghe 004 g
2 Fieq Signal Track 2 " Fieq 7872 GHz 2456 0B Signal Track
On Cf On Cf
16QAM
Band LTE4 15MHz CSE 16QAM Mid channel Band LTE4 15MHz CSE QPSK Mid channel
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

H Agilent 13:18:11 Oct 20, 2014 R T |FregChannel & Agilent 13:18:40 Oct 20, 2014 R T |FregChannel
[CICELY P mki2 13227 Gz [
erter Freq erter Freq
Rel 40 dBm Atten 40 dB 20.360 dBm Rel 40 dBm Atten 40 dB -22.300 dBm
sPeak 10.0100000 GHz sPeak 10.0100000 GHz
Log 3 Log T
10 Stait Freq 10 Stait Freq
dBi 20.0000000 MHz dBi 20.0000000 MHz
Ofst Ofst
10.9 10.9
a5 namme | | [ 200000000 &1
DI [t st ot i - DI RV S DPP. _ i
Band 13.0 = 13.0 st =
dBm CF Etep dBm CF Etep
1.99800000 GHz 1.99800000 GHz
#PAvg Auto Man #PAvg Auto Man
LTE4 Start 20 MHz Stop 20.000 GHz Freq Cilset Start 20 MHz Stop 20.000 GHz Freq Cilset
[4Res BW 1 MHz #VBW IMHz  Sweep 99.93 ms (1001 pis) PR [4Res BW 1 MHz #VBW IMHz  Sweep 99.93 ms (1001 pis) PR
Marber Tiace Type X Axis Amgliude - Marber Tisce Type Amgliude _
) Fieq 1728 GHz I Fieq 19.88 dBm
10MHz oon @ ——— oon @ B p——
On Cf On Cf
16QAM
Band LTE4 10MHz CSE 16QAM Mid channel Band LTE4 10MHz CSE QPSK Mid channel
H Agilent 11:34:06 Oct 20, 2014 R T |FregChannel & Agilent 11:34:38 Oct 20, 2014 R T |FregChannel
W2 Tos Gz 7 W2 22176z [
erter Freq erter Freq
Rel 40 dBm Atten 40 dB -25.806 dBm Rel 40 dBm Atten 40 dB -26.103 dBm
sPeak 10.0100000 GHz sPeak 10.0100000 GHz
Log 3 Log 3
10 Stait Freq 10 Stait Freq
dBi 20.0000000 MHz dBi 20.0000000 MHz
Ofst Ofst
10.9 10.9
dB Stop Freq dB Stop Freq
2 20.0000000 GHz 2 20.0000000 GHz
Band S0 ] "o S
dBm CF Step aim CF Step
1.99800000 GHz 1.99800000 GHz
#PAvg Auto Man #PAvg Auto Man
LTE4 Start 20 MHz Stop 20.000 GHz Freq Cilset Start 20 MHz Stop 20.000 GHz Freq Cilset
[4Res BW 1 MHz VBW 1MHz  Sweep 99.93 ms (1001 pts) PR [4Res BW 1 MHz VBW 1MHz  Sweep 99.93 ms (1001 pts) PR
Marber Tiace Type X Axis Amgliude - Marber Tisce Type X Axis Amgliude _
" Fieg 1.738 GHz 21.27 dBm 1" Fieg 1.738 GHz 21.43dEm
5MHz :oow o Aa 281 Signal Track :oow o Aa el Signal Track
On ct On ct
16QAM
Band LTE4 5MHz CSE 16QAM Mid channel Band LTE4 5MHz CSE QPSK Mid channel
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
LSMG530M

FCC ID: A3

H Agilent 11:05:37 Oct 20, 2014 R T |FregChannel & Agilent 11:04:53 Oct 20, 2014 R T |FregChannel
Wiz 13986 GHz | Mhiz 13.227 Gz |
erter Freq erter Freq
Ref 40 dBm Atten 40 dB -22.379 dBm Ref 40 dBm Atten 40 dB -23.108 dBm
sPeak 10.0100000 GHz sPeak 10.0100000 GHz
Log Log 5
10 Stait Freq 10 Stait Freq
dBi 20.0000000 MHz dB/ 20.0000000 MHz
Ofist Ofist
10.9 10.9
dB Elop Freq dB = Elop Freq
ol | 20-0ov0o00 Gz ol - 20.0000000 GHz
J o -
Band 13.0 - = 13.0 ey s =
dBm CF Etep dBm CF Etep
1.89800000 GHz 1.89800000 GHz
#PAvg Auto Man #PAvg Auto Man
LTE4 Start 20 MHz Stop 20.000 GHz Freq Cllset Start 20 MHz Stop 20.000 GHz Freq Cllset
[4Res BW 1 MHz #VBW IMHz  Sweep 99.93 ms (1001 pis) PR [4Res BW 1 MHz #VBW IMHz  Sweep 99.93 ms (1001 pis) PR
Marber Tiace Tiee Amgliude - Marber Tisce Type Amgliude -
3MHz 1 513 Freq 1 513 Freq i 2200
2 m Fieq Signal Track 2 m Fieq 12227 GHz 2211 08m Signal Track
On Cf On cf
16QAM
Band LTE4 3MHz CSE 16QAM Mid channel Band LTE4 3MHz CSE QPSK Mid channel
H Agilent 10:10:58 Oct 20, 2014 R T |FregChannel & Agilent 10:09:33 Oct 20, 2014 R T |FregChannel
Mz 18473 GHz | Mz 12219 GHz |
erter Freq erter Freq
Ref 40 dBm Atten 40 dB 2261 dBm Ref 40 dBm Atten 40 dB -25.52 dBm
sPeak - 10.0100000 GHz sPeak - 10.0100000 GHz
Log Log
10 Stait Freq 10 Stait Freq
dBi 20.0000000 MHz dB/ 20.0000000 MHz
Ofist Ofist
10.9 10.9
a5 namme | | [ - 200000000 &1
ol red ot — _ i b SR —— : =
Band 13.0 = 13.0 =
dBm CF Etep dBm CF Etep
1.89800000 GHz 1.89800000 GHz
#PAvg Auto Man #PAvg Auto Man
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M
10.4. FREQUENCY STABILITY

RULE PART(S)
FCC: §27.54

LIMITS

§27.54 - The frequency stability shall be sufficient to ensure that the fundamental emissions stay within the
authorized bands of operation.

TEST PROCEDURE
Per KDB 971168 D01 Power Meas License Digital Systems v02r01

MODES TESTED
. LTE Bands 4, 17
RESULTS

See the following pages.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

10.4.1. FREQUENCY STABILITY RESULTS
LTE BAND 17 — MID CHANNEL

1775.000

Reference Frequency: PCS Mid Channel 709.999998 MHz @ 20°C
Limit: within the authorized block or +- 2.5 ppm

Hz

Power Supply

Environment

Frequency Deviation Measureed with Time Elapse

(vdc) Temperature (*C) (MH2z) Delta (ppm) Limit (ppm)
3.80 50 709.999999 -0.001 25
3.80 40 709.999999 -0.001 25
3.80 30 710.000001 -0.004 25
3.80 20 709.999998 0 25
3.80 10 709.999998 0.000 25
3.80 0] 709.999999 -0.001 25
3.80 -10 710.000001 -0.004 25
3.80 -20 709.999999 -0.001 25
3.80 -30 709.999999 -0.001 2.5

Ref
Limit: within

1775.000

erence Frequency: PCS Mid Channel 709.999998 MHz @ 20°C
the authorized block or +- 2.5 ppm

Hz

Power Supply

Environment

Freqguency Deviation Measureed with Time Elapse
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(vdc) Temperature (*C) Delta (ppm) Limit (ppm)
3.80 20 709.999998 0.00000 25
4.30 20 709.999997 0.00141 25
3.20 20 709.999998 0.00000 25
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

LTE BAND 4 — MID CHANNEL

Reference Frequency: PCS Mid Channel 1732.500002MHz @ 20°C

Limit: within the authorized block or +- 2.5 ppm = 4331.250 Hz

Power Supply Environment Frequency Deviation Measureed with Time Elapse
(vdc) Temperature (*C) (MH2z) Delta (ppm) Limit (ppm)
3.80 50 1732.500004 -0.001 25
3.80 40 1732.500003 -0.001 25
3.80 30 1732.500002 0.000 25
3.80 20 1732.500002 0 25
3.80 10 1732.500002 0.000 25
3.80 0 1732.500003 -0.001 25
3.80 -10 1732.500005 -0.002 25
3.80 -20 1732.500003 -0.001 25
3.80 -30 1732.500002 0.000 2.5

Reference Frequency: PCS Mid Channel 1732.500002 MHz @ 20°C

Limit: within the authorized block or +- 2.5 ppm = 4331.250 Hz

Power Supply Environment Frequency Deviation Measureed with Time Elapse
(vdc) Temperature (*C) Delta (ppm) Limit (ppm)
3.80 20 1732.500002 0.00000 2.5
4.30 20 1732.500004 -0.00115 25
3.20 20 1732.500006 -0.00231 25
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

11. RADIATED TEST RESULTS
11.1. RADIATED POWER (ERP & EIRP)
RULE PART(S)

FCC: §27

LIMITS
27.50(c) - (10) Portable stations (hand-held devices) are limited to 3 watts ERP; (LTE B17)

27.50(d) - (4) Fixed, mobile, and portable (hand-held) stations operating in the 1710-1755 MHz band and mobile and
portable stations operating in the 1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP.(Band 4)

TEST PROCEDURE

ANSI / TIA / EIA 603C Clause 2.2.17; PSA setting reference to 971168 D01 v02r01
For peak power measurement with a PSA:

a) Set the RBW = OBW; b) Set VBW > 3 x RBW; c) Set span = 2 x RBW; d) Sweep time = auto couple; e) Detector =
peak; f) Ensure that the number of measurement points > span/RBW; g) Trace mode = max hold;

For average power measurement with a PSA:

a) Set span to at least 1.5 times the OBW; b) Set RBW = 1-5% of the OBW, not to exceed 1 MHz; c) Set VBW 2> 3 x
RBW; d) Set number of points in sweep > 2 x span / RBW; e) Sweep time = auto-couple; f) Detector = RMS (power
averaging); g) Use free run trigger If burst duty cycle > 98; h) Use trigger to capture bursts If burst duty cycle < 98; i)
Trace average at least 100 traces in power averaging (i.e., RMS) mode. j) Compute the power by integrating the
spectrum across the OBW of the signal using the instrument’s band power measurement function.

TEST RESULTS
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

11.1.1. LTE ERP/EIRP Results

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band BW (MHz) Mode RB/RB Size f (MHz) S5t sty
dBm mwW
1/0 709 19.49 88.94
QPSK 1/0 710 19.29 84.94
TEL7 10 1/0 711 20.36 108.67
1/0 709 18.40 69.2
16QAM 1/0 710 18.30 67.62
1/0 711 19.07 80.74
Band BW (MHz) Mode RB/RB Size f (MHz) S5t sy
dBm mW
1/0 706.5 19.67 92.7
QPSK 1/0 710 19.54 89.97
TEL? c 1/0 713.5 20.69 117.25
1/0 706.5 18.65 73.3
16QAM 1/0 710 18.28 67.31
1/0 713.5 19.80 95.52
Band BW (MHz) Mode RB/RB Size f (MHz) E5tP sty
dBm mW
1/0 1720 21.24 133.05
QPSK 1/0 1732.5 22.71 186.64
T4 - 1/0 1745 22.14 163.68
1/0 1720 20.15 103.51
16QAM 1/0 1732.5 21.28 134.28
1/0 1745 21.11 129.12
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band BW (MHz) Mode RB/RB Size f (MHz) B EIRP
dBm mW
1/0 1717.5 21.45 139.64
QPSK 1/0 1732.5 22.74 187.93
T - 1/0 1747.5 22.21 166.34
1/0 1717.5 20.27 106.41
160AM 1/0 1732.5 21.63 145.55
1/0 1747.5 21.12 129.42
Band BW (MHz) Mode RB/RB Size f (MHz) ERP /EIRP
dBm mW
1/0 1715 21.63 145.55
QPSK 1/0 1732.5 22.97 198.15
T 10 1/0 1750 22.45 175.79
1/0 1715 20.93 123.88
160AM 1/0 1732.5 22.06 160.69
1/0 1750 21.68 147.23
Band BW (MHz) Mode RB/RB Size f (MHz) E5tp sty
dBm mW
1/0 1712.5 21.55 142.89
QPSK 1/0 1732.5 22.92 195.88
T 5 1/0 1752.5 22.59 181.55
1/0 1712.5 20.66 116.41
16QAM 1/0 1732.5 21.61 144.88
1/0 1752.5 21.63 145.55
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band BW (MHz) Mode RB/RB Size f (MHz) B EIRP
dBm mW
1/0 1711.5 21.29 134.59
QPSK 1/0 1732.5 22.57 180.72
T 3 1/0 1753.5 22.06 160.69
1/0 1711.5 20.36 108.64
160AM 1/0 1732.5 21.48 140.6
1/0 1753.5 21.26 133.66
Band BW (MHz) Mode RB/RB Size f (MHz) ERP /EIRP
dBm mW
1/0 1710.7 21.19 131.52
QPSK 1/0 1732.5 22.83 191.87
\TE4 14 1/0 1754.3 22.13 163.31
1/0 1710.7 20.17 103.99
160AM 1/0 1732.5 21.4 138.04
1/0 1754.3 21.07 127.94
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

11.1.2. ERP/EIRP DATA

High Frequency Substitution Measurement
UL Verification Services, Inc. Chamber C

Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: R Alegre
Configuration: EUT only
Mode: LTE17 10MHz 16QAM
Band Test Equipment:
Receiving: Hybrid T185, and Chamber C SMA Cables
LTE17 Substitution: Dipole S/N: 00022117, 4ft SMA Cable (SN # 245200 001) Warehouse.
10MHz f SGreading: Ant. Pol. (Cable Loss Antenna Gaini ERP Limit : Margin Notes
MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm) (dB)
16QAM Low Ch
709.00 8.714 v 0.9 0.0 7.84 34.8 -26.9
709.00 19.30 H 0.9 0.0 18.40 34.8 -16.4
Mid Ch
710.00 8.62 v 0.9 0.0 7.72 34.8 27.0
710.00 19.20 H 0.9 0.0 18.30 34.8 -16.5
High Ch
711.00 8.36 v 0.9 0.0 7.46 34.8 273
711.00 19.97 H 0.9 0.0 19.07 34.8 -15.7
Rev. 3.17.11
MNote: For Band 13/17 ERP limit is 34 77dBm; For Band 26 limit is 50dBm
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

High Frequency Substitution Measurement
UL Verification Services, Inc. Chamber C

Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: R. Alegre
Configuration: EUT only
Mode: LTE17 10MHz QPSK
Band Test Equipment:
Receiving: Hybrid T185, and Chamber C SMA Cables
LTE17 Substitution: Dipole S5/N: 00022117, 4ft SMA Cable (SN # 245200 001) Warehouse.
10MHz f SGreading. Ant. Pol. Cable Loss Antenna Gain. ERP Limit : Margin Notes
MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm) (dB)
QPSK Low Ch
709.00 9.90 v 0.9 0.0 9.00 34.8 -25.8
709.00 20.39 H 0.9 0.0 19.49 34.8 -15.3
Mid Ch
710.00 9.56 v 0.9 0.0 8.66 34.8 -26.1
710.00 20.19 H 0.9 0.0 19.29 34.8 -15.5
High Ch
711.00 9.30 v 0.9 0.0 8.40 34.8 -26.4
711.00 21.26 H 0.9 0.0 20.36 34.8 -14.4
Rev. 3.17.11
MNote: For Band 13/17 ERP limit is 34 77dBm; For Band 26 limit is 50dBm
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

High Frequency Substitution Measurement
UL Verification Services, Inc. Chamber C

Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: R. Alegre
Configuration: EUT only
Mode: LTE1T 5MHz 16QAM

Test Equipment:

Band
Receiving: Hybrid T185, and Chamber C SMA Cables
LTE17 Substitution: Dipole S5/N: 00022117, 4ft SMA Cable (SN # 245200 001) Warehouse.
S5MHz f SGreading. Ant. Pol. Cable Loss Antenna Gain. ERP Limit : Margin Notes
MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm) (dB)
16QAM Low Ch
T06.50 8.90 ) 0.9 0.0 8.00 J4.8 -26.8
T06.50 19.55 H 0.9 0.0 18.65 4.8 -16.1
Mid Ch
710.00 9.20 ) 0.9 0.0 8.30 4.8 -26.5
710.00 19.18 H 0.9 0.0 18.28 J4.8 -16.5
High Ch
713.50 8.90 ) 0.9 0.0 8.00 J4.8 -26.8
713.50 20,70 H 0.9 0.0 19.80 4.8 -15.0
Rev. 31711
MNote: For Band 13/17 ERP limit is 34 77dBm; For Band 26 limit is 50dBm
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

High Frequency Substitution Measurement
UL Verification Services, Inc. Chamber C

Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: R. Alegre
Configuration: EUT only
Mode: LTE17 5MHz QPSK
Band Test Equipment:
Receiving: Hybrid T185, and Chamber C SMA Cables
LTE17 Substitution: Dipole S5/N: 00022117, 4ft SMA Cable (SN # 245200 001) Warehouse.
S5MHz f SGreading. Ant. Pol. Cable Loss Antenna Gain. ERP Limit : Margin Notes
MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm) (dB)
QPSK Low Ch
706.50 9.70 v 0.9 0.0 8.80 34.8 -26.0
7106.50 20.57 H 0.9 0.0 19.67 34.8 -15.1
Mid Ch
710.00 9.87 v 0.9 0.0 8.97 34.8 -25.8
710.00 20.44 H 0.9 0.0 19.54 34.8 -15.2
High Ch
713.50 9.75 v 0.9 0.0 8.85 34.8 -25.9
713.50 21.59 H 0.9 0.0 20.69 34.8 -14.1
Rev. 3.17.11
MNote: For Band 13/17 ERP limit is 34 77dBm; For Band 26 limit is 50dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

20MHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_20MHz_16QAM

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch

1720.00 9.15 v 0.0 8.30 16.55 30.0 3.5
1720.00 12.75 H 0.90 8.30 20.15 30.0 9.9
Mid Ch
1732.50 9.74 V 0.90 8.30 17.14 30.0 12.9
1732.50 13.88 H 0.0 8.30 21.28 30.0 8.7
High Ch
1745.00 9.48 v 0.90 7.90 16.48 30.0 3.5
1745.00 14.11 H 0.90 7.90 21.11 30.0 8.9

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

20MHz

QPSK

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_20MHz_QPSK

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch

1720.00 10.23 v 0.0 8.30 17.63 30.0 12.4
1720.00 13.84 H 0.90 8.30 21.24 30.0 8.8
Mid Ch

1732.50 10.86 V 0.90 8.30 18.26 30.0 A1.7
1732.50 15.31 H 0.0 8.30 22.11 30.0 1.3
High Ch

1745.00 10.34 v 0.90 7.90 17.34 30.0 A2.7
1745.00 15.14 H 0.90 7.90 22.14 30.0 1.9

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

15MHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_15MHz_16QAM

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch

1717.50 9.00 v 0.0 8.30 16.40 30.0 13.6
1717.50 12.87 H 0.90 8.30 20.27 30.0 9.7
Mid Ch

1732.50 9.94 V 0.90 8.30 17.34 30.0 A2.7
1732.50 14.23 H 0.0 8.30 21.63 30.0 8.4
High Ch

1747.50 9.40 v 0.90 7.90 16.40 30.0 13.6
1747.50 14.12 H 0.90 7.90 21.12 30.0 8.9

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

15MHz

QPSK

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_15MHz_QPSK

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch
1717.50 9.81 v 0.0 8.30 17.21 30.0 12.8
1717.50 14,05 H 0.90 8.30 21.45 30.0 8.6
Mid Ch
1732.50 10.86 V 0.90 8.30 18.26 30.0 A1.7
1732.50 15.34 H 0.0 8.30 22.74 30.0 1.3
High Ch
1747.50 10.22 v 0.90 7.90 17.22 30.0 12.8
1747.50 15.21 H 0.90 7.90 2.1 30.0 1.8

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

10MHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
1419179
10/20/14
R Alegre
EUT anly

LTE_B4_10MHz_16QAM

f SGreading Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm) (dB)
Low Ch

1715.00 8.83 v 0.90 8.30 16.23 30.0 13.8
1715.00 13.53 H 0.90 8.30 20.93 30.0 9.1
Mid Ch
1732.50 9.97 ' 0.90 8.30 17.37 30.0 12.6
1732.50 14.66 H 0.90 8.30 22.06 30.0 1.9
High Ch
1750.00 9.67 vV 0.90 7.90 16.67 30.0 13.3
1750.00 14.68 H 0.90 7.90 21.68 30.0 8.3

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

10MHz

QPSK

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_10MHz_QPSK

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch

1715.00 10.09 v 0.0 8.30 17.49 30.0 12,5
1715.00 14.23 H 0.90 8.30 21.63 30.0 8.4
Mid Ch
1732.50 10.63 V 0.90 8.30 18.03 30.0 12,0
1732.50 15.57 H 0.0 8.30 22.97 30.0 1.0
High Ch
1750.00 10.52 v 0.90 7.90 17.52 30.0 12,5
1750.00 15.45 H 0.90 7.90 22.45 30.0 1.6

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

5MHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_6MHz_16QAM

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch

1712.50 8.96 v 0.0 8.30 16.36 30.0 13.6
1712.50 13.26 H 0.90 8.30 20.66 30.0 9.3
Mid Ch

1732.50 9.74 V 0.90 8.30 17.14 30.0 12.9
1732.50 14,21 H 0.0 8.30 21.61 30.0 8.4
High Ch

1752.50 9.33 v 0.90 7.90 16.33 30.0 3.7
1752.50 14.63 H 0.90 7.90 21.63 30.0 8.4

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014

FCC ID: A3LSMG530M

Band

LTE4

5MHz

QPSK

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_5MHz_QPSK

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch

1712.50 9.79 v 0.0 8.30 17.19 30.0 12.8
1712.50 14.15 H 0.90 8.30 21.55 30.0 8.5
Mid Ch

1732.50 10.50 V 0.90 8.30 17.90 30.0 2.1
1732.50 15.52 H 0.0 8.30 22.92 30.0 7.1
High Ch

1752.50 10.29 v 0.90 7.90 17.29 30.0 A2.7
1752.50 15.59 H 0.90 7.90 22.59 30.0 714

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

3MHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_3MHz_16QAM

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch
1711.50 9.02 v 0.0 8.30 16.42 30.0 13.6
1711.50 12.96 H 0.90 8.30 20.36 30.0 9.6
Mid Ch
1732.50 9.78 V 0.90 8.30 17.18 30.0 12.8
1732.50 14.08 H 0.0 8.30 21.48 30.0 8.5
High Ch
1753.50 9.55 v 0.90 7.90 16.55 30.0 3.5
1753.50 14.26 H 0.90 7.90 21.26 30.0 8.7

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm

Page 76 of 100

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

TEL: (510) 771-1000

FORM NO: CCSUP4701lI
FAX: (510) 661-0888



REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014

FCC ID: A3LSMG530M

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_3MHz_QPSK

Band
Receiving: Horn T119, and Chamber C SMA Cables
LTE4 Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse
3MHz f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes
MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm) (dB)
QPSK Low Ch
1711.50 10.17 ) 0.90 8.30 17.57 30.0 -12.4
1711.50 13.89 H 0.90 8.30 21.29 30.0 8.7
Mid Ch
1732.50 10,73 ) 0.90 8.30 18.13 30.0 -11.9
1732.50 15.17 H 0.90 8.30 22.57 30.0 7.4
High Ch
1753.50 10.30 ) 0.90 7.90 17.30 30.0 2.0
1753.50 15.06 H 0.90 7.90 22.06 30.0 79
Rev. 31711
MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

1.4AMHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_1.4MHz_16QAM

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch

1710.70 8.85 v 0.0 8.30 16.25 30.0 13.8
1710.70 12.77 H 0.90 8.30 20.17 30.0 9.8
Mid Ch
1732.50 9.73 V 0.90 8.30 17.13 30.0 12.9
1732.50 14,00 H 0.0 8.30 21.40 30.0 8.6
High Ch
1754.30 9.19 v 0.90 7.90 16.19 30.0 13.8
1754.30 14.07 H 0.90 7.90 21.07 30.0 8.9

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

1.4AMHz

QPSK

Company:
Project #:
Date:

Test Engineer:
Configuration:

Mode:

Test Equipment:
Receiving: Horn T119, and Chamber C SMA Cables

Substitution: Horn T59 Substitution, 4ft SMA Cable Warehouse

High Frequency Substitution Measurement

UL Verification Services, Inc. Chamber C

Samsung
14119179
10/20/14
R. Alegre
EUT only

LTE_B4_1.4MHz_QPSK

f SGreading. Ant. Pol. Cable Loss Antenna Gain: EIRP Limit : Margin Notes

MHz (dBm) (HIV) (dB) (dBd) (dBm) : (dBm): (dB)
Low Ch

1710.70 9.78 v 0.0 8.30 17.18 30.0 12.8
1710.70 13.79 H 0.90 8.30 21.19 30.0 8.8
Mid Ch
1732.50 10.38 V 0.90 8.30 17.78 30.0 2.2
1732.50 15.43 H 0.0 8.30 22.83 30.0 1.2
High Ch
1754.30 10.19 v 0.90 7.90 17.19 30.0 12.8
1754.30 15.13 H 0.90 7.90 22.13 30.0 1.9

Rev. 3.17.11

MNote: For Band 4 EIRP limit is 30dBm
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014
MODEL NUMER: SM-G530M FCC ID: A3LSMG530M

11.2. FIELD STRENGTH OF SPURIOUS RADIATION

RULE PART(S)
FCC: §2.1053, §22.917, §24.238, §27.53 and §90.691

LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below the
transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

TEST PROCEDURE
For Cellular equipment - Compliance with these rules is based on the use of measurement instrumentation

employing a resolution bandwidth of 100 kHz or greater. In the 1 MHz bands immediately outside and adjacent to
the frequency block a resolution bandwidth of at least one percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to
improve measurement accuracy provided the measured power is integrated over the full required measurement
bandwidth (i.e. 100 kHz or 1 percent of emission bandwidth, as specified). The emission bandwidth is defined as
the width of the signal between two points, one below the carrier center frequency and one above the carrier
center frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

For PCS equipment - Compliance with these rules is based on the use of measurement instrumentation employing
a resolution bandwidth of 1 MHz or greater. However, in the 1 MHz bands immediately outside and adjacent to
the frequency block a resolution bandwidth of at least one percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to
improve measurement accuracy provided the measured power is integrated over the full required measurement
bandwidth (i.e. 1 MHz or 1 percent of emission bandwidth, as specified). The emission bandwidth is defined as the
width of the signal between two points, one below the carrier center frequency and one above the carrier center
frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

RESULTS
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

11.2.1. SPURIOUS RADIATION DATA

DATE: OCTOBER 21, 2014

FCC ID: A3LSMG530M

Band

LTE17

10MHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Samsung
14119179
10/20/14

O. Stoelting
EUT w/ AC charger, headset

UL Verification Services, Inc.

Above 1GHz High Frequency Substitution Measurement

Mode: LTE17 10M 16QAM HARM
Chamber Pre-amplifer Filter Limit
[ 3m Chamber - | 3484498 - Filter 1 j ‘ Part 27 -
f SGreading| Ant. Pol. Distance | Preamp Filter EIRP Limit Delta Notes
GHz (dBm) (HV) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch,709MHz
1.418 21.2 \Y 3.0 37.8 1.0 -58.0 -13.0 -45.0
2.127 -28.1 v 3.0 36.7 1.0 -63.8 -13.0 -50.8
2.836 27.1 v 3.0 36.2 1.0 -62.3 -13.0 -49.3
1.418 -20.4 H 3.0 37.8 1.0 57.1 -13.0 -44.1
2.127 -29.7 H 3.0 36.7 1.0 -65.4 -13.0 52.4
2.836 27.7 H 3.0 36.2 1.0 62.9 -13.0 -49.9
Mid Ch,710MHz
1.420 -20.1 v 3.0 37.8 1.0 -56.8 -13.0 -43.8
2.130 -28.8 v 3.0 36.7 1.0 -64.5 -13.0 51.5
2.840 27.2 v 3.0 36.2 1.0 -62.3 -13.0 -49.3
1.420 -18.2 H 3.0 37.8 1.0 -55.0 -13.0 -42.0
2.130 -29.9 H 3.0 36.7 1.0 -65.5 -13.0 52.5
2.840 -27.8 H 3.0 36.2 1.0 -63.0 -13.0 -50.0
High Ch, 711MHz
1.422 -18.9 v 3.0 37.8 1.0 55.7 -13.0 -42.7
2.133 -28.9 v 3.0 36.7 1.0 64.6 -13.0 51.6
2.844 -27.4 v 3.0 36.2 1.0 -62.6 -13.0 -49.6
1.422 -17.1 H 3.0 37.8 1.0 -53.9 -13.0 -40.9
2.133 -29.7 H 3.0 36.7 1.0 -65.4 -13.0 52.4
2.844 27.9 H 3.0 36.2 1.0 63.1 -13.0 50.1
Rev. 03.03.09

Note: No other emissions were detected abowve the system noise floor.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE17

10MHz

QPSK

UL Verification Services, Inc.

Above 1GHz High Frequency Substitution Measurement

Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: O. Stoelting

Configuration:

EUT w/ AC charger, headset

Mode: LTE17 10M QPSK HARM
Chamber Pre-amplifer Filter Limit
[ 3m Chamber - | 3484498 - Filter 1 j ‘ Part 27 -
f SGreading| Ant. Pol. Distance | Preamp Filter EIRP Limit Delta Notes
GHz (dBm) (HV) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch,709MHz
1.418 -21.6 \Y 3.0 37.8 1.0 -58.4 -13.0 -45.4
2.127 -29.1 v 3.0 36.7 1.0 -64.8 -13.0 51.8
2.836 -27.6 v 3.0 36.2 1.0 -62.8 -13.0 -49.8
1.418 -20.4 H 3.0 37.8 1.0 57.2 -13.0 -44.2
2.127 -29.7 H 3.0 36.7 1.0 -65.4 -13.0 52.4
2.836 -28.4 H 3.0 36.2 1.0 -63.6 -13.0 -50.6
Mid Ch,710MHz
1.420 -19.8 v 3.0 37.8 1.0 -56.5 -13.0 -43.5
2.130 -28.7 v 3.0 36.7 1.0 -64.4 -13.0 51.4
2.840 -27.5 v 3.0 36.2 1.0 62.7 -13.0 -49.7
1.420 -17.7 H 3.0 37.8 1.0 54.4 -13.0 -41.4
2.130 -29.5 H 3.0 36.7 1.0 -65.2 -13.0 52.2
2.840 27.9 H 3.0 36.2 1.0 63.1 -13.0 50.1
High Ch, 711MHz
1.422 -18.5 v 3.0 37.8 1.0 55.2 -13.0 -42.2
2.133 -29.0 v 3.0 36.7 1.0 64.7 -13.0 51.7
2.844 27.2 v 3.0 36.2 1.0 -62.4 -13.0 -49.4
1.422 -17.1 H 3.0 37.8 1.0 -53.9 -13.0 -40.9
2.133 -29.7 H 3.0 36.7 1.0 -65.4 -13.0 52.4
2.844 27.9 H 3.0 36.2 1.0 63.1 -13.0 50.1
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE17

5MHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Samsung
14119179
10/20/14

O. Stoelting
X Position, EUT and AC Adapter

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Mode: TX, LTE B17 5MHz 16QAM
Chamber Pre-amplifer Filter
["am Chamber B | 734584498 - | Filter 1 B ‘ Part 27 i
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (HV) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (706.5MHz)
1.413 -20.7 v 3.0 31.0 1.0 -50.7 -13.0 -37.7
2.120 -29.3 v 3.0 29.6 1.0 57.9 -13.0 -44.9
2.826 -27.8 v 3.0 27.4 1.0 54.2 -13.0 -41.2
1.413 22.0 H 3.0 31.0 1.0 52.0 -13.0 -39.0
2.120 -30.5 H 3.0 29.6 1.0 -59.1 -13.0 -46.1
2.826 -28.6 H 3.0 27.4 1.0 -55.0 -13.0 -42.0
Mid Ch, (710MHz)
1.420 -17.4 v 3.0 31.0 1.0 -47.4 -13.0 -34.4
2.130 -25.9 v 3.0 29.5 1.0 54.4 -13.0 -41.4
2.840 24.7 v 3.0 27.4 1.0 51.0 -13.0 -38.0
1.420 -18.8 H 3.0 31.0 1.0 -48.8 -13.0 -35.8
2.130 -20.3 H 3.0 29.5 1.0 -48.9 -13.0 -35.9
2.840 -19.4 H 3.0 27.4 1.0 -45.8 -13.0 -32.8
High Ch, (713.5MHz)
1.427 -20.6 v 3.0 31.0 1.0 50.5 -13.0 -37.5
2.141 -28.6 \ 3.0 29.5 1.0 57.1 -13.0 -44.1
2.854 -26.7 v 3.0 27.3 1.0 53.0 -13.0 -40.0
1.427 -22.0 H 3.0 31.0 1.0 51.9 -13.0 -38.9
2.141 -29.6 H 3.0 29.5 1.0 58.1 -13.0 -45.1
2.854 -27.3 H 3.0 27.3 1.0 53.6 -13.0 -40.6
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE17

5MHz

QPSK

Company:
Project #:
Date:

Test Engineer:
Configuration:

Samsung
14119179
10/20/14

O. Stoelting
X Position, EUT and AC Adapter

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Mode: TX, LTE B17 5MHz QPSK
Chamber Pre-amplifer Filter
["am Chamber B | 734584498 - | Filter 1 B ‘ Part 27 i
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (HV) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (706.5MHz)
1.413 -17.7 v 3.0 31.0 1.0 -47.6 -13.0 -34.6
2.120 -27.3 v 3.0 29.6 1.0 -55.9 -13.0 -42.9
2.826 -25.9 v 3.0 27.4 1.0 52.3 -13.0 -39.3
1.413 -20.5 H 3.0 31.0 1.0 50.5 -13.0 -37.5
2.120 -30.2 H 3.0 29.6 1.0 -58.7 -13.0 -45.7
2.826 -28.5 H 3.0 27.4 1.0 54.9 -13.0 -41.9
Mid Ch, (710MHz)
1.420 -17.7 v 3.0 31.0 1.0 -47.6 -13.0 -34.6
2.130 -25.5 v 3.0 29.5 1.0 54.0 -13.0 -41.0
2.840 22.3 v 3.0 27.4 1.0 -48.6 -13.0 -35.6
1.420 -20.3 H 3.0 31.0 1.0 -50.3 -13.0 -37.3
2.130 -20.6 H 3.0 29.5 1.0 -49.1 -13.0 -36.1
2.840 -18.2 H 3.0 27.4 1.0 -44.6 -13.0 -31.6
High Ch, (713.5MHz)
1.427 27.7 v 3.0 31.0 1.0 57.6 -13.0 -44.6
2.141 -26.6 \ 3.0 29.5 1.0 55.1 -13.0 42.1
2.854 -23.3 v 3.0 27.3 1.0 -49.6 -13.0 -36.6
1.427 -30.4 H 3.0 31.0 1.0 -60.3 -13.0 -47.3
2.141 -29.5 H 3.0 29.5 1.0 -58.0 -13.0 -45.0
2.854 -28.2 H 3.0 27.3 1.0 545 -13.0 -41.5
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID: A3LSMG530M
UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement
Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: Jude Semana
Configuration: X Position wW/AC charger and headphones
Mode: TX, LTE band 4, 20MHz BW, 16QAM
Chamber Pre-amplifer Filter ‘ Limit
[smcChamber A < | T14584498 - | Filter 1 | ‘ Part 27 v
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit | Delta Notes
Band GHz (dBm) (HV) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1720 MHz)
LTE4 3.440 -35.3 v 3.0 26.4 1.0 -60.8 -13.0 -47.8
5.160 -38.2 v 3.0 24.3 1.0 61.5 -13.0 -48.5
20MHz | 16.880 -37.5 v 3.0 23.2 1.0 -59.7 -13.0 -46.7
3.440 -31.3 H 3.0 26.4 1.0 -56.8 -13.0 -43.8
5.160 -36.8 H 3.0 24.3 1.0 -60.1 -13.0 -47.1
16QAM | T6 880 36.9 H 3.0 23.2 1.0 591 | 130 | -46.1
Mid Ch, (1732.5 MHz)
3.465 -31.0 v 3.0 26.4 1.0 -56.4 -13.0 -43.4
5.198 -39.1 \ 3.0 24.3 1.0 -62.4 -13.0 -49.4
6.930 -37.9 v 3.0 23.1 1.0 -60.1 -13.0 47.1
3.465 -32.5 H 3.0 26.4 1.0 -57.9 -13.0 -44.9
5.198 -38.1 H 3.0 24.3 1.0 61.4 -13.0 -48.4
6.930 -36.9 H 3.0 23.1 1.0 -59.0 -13.0 -46.0
High Ch, (1745 MHz)
3.490 -33.7 v 3.0 26.4 1.0 -59.0 -13.0 -46.0
5.235 -39.4 v 3.0 24.3 1.0 -62.6 -13.0 -49.6
6.980 -38.2 v 3.0 23.1 1.0 -60.3 -13.0 -47.3
3.490 -33.4 H 3.0 26.4 1.0 -58.8 -13.0 -45.8
5.235 -37.6 H 3.0 24.3 1.0 -60.9 -13.0 -47.9
6.980 -37.4 H 3.0 23.1 1.0 -59.5 -13.0 -46.5
Rev. 03.03.09
Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID: A3LSMG530M
UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement
Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: Jude Semana
Configuration: X Position wW/AC charger and headphones
Mode: TX, LTE band 4, 20MHz BW, QPSK
Chamber Pre-amplifer Filter ‘ Limit
[smcChamber A < | T14584498 - | Filter 1 | ‘ Part 27 v
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit | Delta Notes
Band GHz (dBm) (HV) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1720 MHz)
LTE4 3.440 -35.0 v 3.0 26.4 1.0 -60.5 -13.0 -47.5
5.160 -38.0 v 3.0 24.3 1.0 61.4 -13.0 -48.4
20MHz | 16.880 -37.2 v 3.0 23.2 1.0 -59.4 -13.0 -46.4
3.440 -31.2 H 3.0 26.4 1.0 56.7 -13.0 -43.7
5.160 -36.6 H 3.0 24.3 1.0 -60.0 -13.0 -47.0
QpPsK | 15 880 36.7 H 3.0 23.2 1.0 58.9 | 130 | 459
Mid Ch, (1732.5 MHz)
3.465 -30.3 v 3.0 26.4 1.0 -55.7 -13.0 -42.7
5.198 -38.5 \ 3.0 24.3 1.0 -61.8 -13.0 -48.8
6.930 -37.8 v 3.0 23.1 1.0 -59.9 -13.0 -46.9
3.465 -31.9 H 3.0 26.4 1.0 -57.3 -13.0 -44.3
5.198 -38.1 H 3.0 24.3 1.0 61.4 -13.0 -48.4
6.930 -36.9 H 3.0 23.1 1.0 -59.0 -13.0 -46.0
High Ch, (1745 MHz)
3.490 -33.3 v 3.0 26.4 1.0 -58.7 -13.0 -45.7
5.235 -39.6 v 3.0 24.3 1.0 -62.9 -13.0 -49.9
6.980 -38.2 v 3.0 23.1 1.0 -60.3 -13.0 -47.3
3.490 -33.0 H 3.0 26.4 1.0 -58.3 -13.0 -45.3
5.235 -37.6 H 3.0 24.3 1.0 -60.9 -13.0 -47.9
6.980 -37.4 H 3.0 23.1 1.0 -59.6 -13.0 -46.6
Rev. 03.03.09
Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

15MHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Samsung
14119179
10/20/14

Jude Semana
X Position w/AC charger and headphones

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Mode: TX, LTE band 4, 15MHz BW, 16QAM
Chamber Pre-amplifer Filter
[smcChamber A < | T14584498 - | Filter 1 | ‘ Part 27 v
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1717.5 MHz)
3.435 -35.6 v 3.0 26.5 1.0 -61.0 -13.0 -48.0
5.153 -37.9 v 3.0 24.3 1.0 -61.3 -13.0 -48.3
6.870 -38.0 v 3.0 23.2 1.0 -60.1 -13.0 -47.1
3.435 -33.2 H 3.0 26.5 1.0 58.6 -13.0 -45.6
5.153 -37.0 H 3.0 24.3 1.0 -60.3 -13.0 -47.3
6.870 -36.7 H 3.0 23.2 1.0 -58.9 -13.0 -45.9
Mid Ch, (1732.5 MHz)
3.465 -30.1 v 3.0 26.4 1.0 -55.6 -13.0 -42.6
5.198 -39.8 v 3.0 24.3 1.0 63.1 -13.0 -50.1
6.930 -37.5 v 3.0 23.1 1.0 59.7 -13.0 -46.7
3.465 -30.7 H 3.0 26.4 1.0 -56.2 -13.0 -43.2
5.198 -37.8 H 3.0 24.3 1.0 61.1 -13.0 -48.1
6.930 -37.1 H 3.0 23.1 1.0 59.3 -13.0 -46.3
High Ch, (1747.5 MHz)
3.495 -33.2 v 3.0 26.4 1.0 58.5 -13.0 -45.5
5.243 -39.5 \ 3.0 24.3 1.0 62.8 -13.0 -49.8
6.990 -38.0 v 3.0 23.1 1.0 -60.1 -13.0 -47.1
3.495 -35.3 H 3.0 26.4 1.0 -60.6 -13.0 -47.6
5.243 -37.4 H 3.0 24.3 1.0 -60.6 -13.0 -47.6
6.990 -37.3 H 3.0 23.1 1.0 -59.4 -13.0 -46.4
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1 DATE: OCTOBER 21, 2014

MODEL NUMER: SM-G530M FCC ID: A3LSMG530M
UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement
Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: Jude Semana
Configuration: X Position w/AC charger and headphones
Mode: TX, LTE band 4, 15MHz BW, QPSK
Chamber Pre-amplifer Filter ‘ Limit
[ 6mChamberA - ‘ T145 84498 - Filter 1 j ‘ Part 27 -
f SGreading. Ant. Pol. | Distance | Preamp Filter ERP Limit | Delta Notes
Band GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) ;| (dB)
Low Ch, (1717.5 MHz)
LTE4 3.435 35.6 v 3.0 26.5 1.0 £1.1 -13.0 48.1
5.153 37.3 v 3.0 243 1.0 £0.7 -13.0 47.7
15MHz | [6.870 37.9 v 3.0 23.2 1.0 £0.0 -13.0 47.0
3.435 32.4 H 3.0 26.5 1.0 57.8 -13.0 44.8
5.153 33.1 H 3.0 243 1.0 56.5 -13.0 43.5
QPSK | (8870 313 H 30 533 10 535 430 405
Mid Ch, (1732.5 MHz)
3.465 29.5 v 3.0 26.4 1.0 54.9 -13.0 41.9
5.198 39.8 v 3.0 24.3 1.0 £3.1 -13.0 50.1
6.930 37.3 v 3.0 23.1 1.0 59.4 -13.0 46.4
3.465 30.0 H 3.0 26.4 1.0 55.4 -13.0 42.4
5.198 38.0 H 3.0 243 1.0 £1.3 -13.0 48.3
6.930 37.2 H 3.0 23.1 1.0 59.3 -13.0 46.3
High Ch, (1747.5 MHz)
3.495 33.1 v 3.0 26.4 1.0 58.5 -13.0 455
5.243 39.5 v 3.0 243 1.0 £2.8 -13.0 49.8
6.990 37.6 v 3.0 23.1 1.0 59.7 -13.0 46.7
3.495 35.2 H 3.0 26.4 1.0 £0.5 -13.0 47.5
5.243 37.5 H 3.0 243 1.0 £0.7 -13.0 47.7
6.990 37.4 H 3.0 23.1 1.0 59.5 -13.0 46.5
Rev. 03.03.09
Note: No other emissions were detected above the system noise fioor.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

10MHz

16QAM

Company:
Project #:
Date:

Test Engineer:

Samsung

1
1

4119179
0/20/14

Jude Semana

UL Verification Services, Inc.

Above 1GHz High Frequency Substitution Measurement

Configuration: EUT, AC charger, and Earphone
Mode: TX, LTE band 4, 10MHz BW, 16QAM
Chamber Pre-amplifer Filter ‘ Limit
[ 6mChambera | ‘ T145 84498 Filter 1 j ‘ Part 27 -
f SGreading. Ant. Pol. | Distance | Preamp Filter ERP Limit | Delta Notes
GHz (dBm) (H\V) (m) (dB) (dB) (dBm) : (dBm) (dB)
Low Ch, (1715 MHz)
3.430 35.4 v 3.0 30.4 1.0 £4.8 -13.0 51.8
5.145 38.3 v 3.0 28.8 1.0 €6.1 -13.0 53.1
6.860 36.9 v 3.0 27.1 1.0 £3.1 -13.0 50.1
3.430 30.9 H 3.0 30.4 1.0 £0.3 -13.0 47.3
5.145 -36.9 H 3.0 28.8 1.0 £4.7 -13.0 51.7
6.860 -36.9 H 3.0 27.1 1.0 £3.0 -13.0 50.0
Mid Ch, (1732.5 MHz)
3.465 325 v 3.0 30.4 1.0 £1.9 -13.0 48.9
5.198 38.7 v 3.0 28.7 1.0 €6.4 -13.0 53.4
6.930 37.9 v 3.0 27.1 1.0 £4.0 -13.0 51.0
3.465 34.0 H 3.0 30.4 1.0 €3.4 -13.0 50.4
5.198 37.9 H 3.0 28.7 1.0 £5.6 -13.0 52.6
6.930 37.1 H 3.0 27.1 1.0 £3.1 -13.0 50.1
High Ch, (1750 MHz)
3.500 33.3 v 3.0 30.4 1.0 £2.7 -13.0 49.7
5.250 <40.1 v 3.0 28.7 1.0 £7.8 -13.0 54.8
7.000 38.1 v 3.0 27.0 1.0 €4.1 -13.0 51.1
3.500 31.3 H 3.0 30.4 1.0 £0.7 -13.0 47.7
5.250 375 H 3.0 28.7 1.0 £5.2 -13.0 52.2
7.000 374 H 3.0 27.0 1.0 £3.4 -13.0 50.4
Rev. 03.03.09

Note Mo other emissions were detected above the svstem noise finor

Page 89 of 100

UL VERIFICATION SERVICES INC.
47173 BENICIA STREET, FREMONT, CA 94538, USA

TEL: (510) 771-1000
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.

FORM NO: CCSUP4701lI
FAX: (510) 661-0888



REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

10MHz

QPSK

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: Jude Semana

Configuration:

EUT, AC charger, and Earphone

Mode: TX, LTE band 4, 10MHz BW, QPSK
Chamber Pre-amplifer Filter
[smcChamber A < | T14584498 - | Filter 1 | ‘ Part 27 v
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1715 MHz)
3.430 -35.4 v 3.0 30.4 1.0 -64.8 -13.0 51.8
5.145 -38.4 v 3.0 28.8 1.0 -66.1 -13.0 -53.1
6.860 -36.6 v 3.0 27.1 1.0 62.7 -13.0 -49.7
3.430 -30.5 H 3.0 30.4 1.0 -59.9 -13.0 -46.9
5.145 -36.9 H 3.0 28.8 1.0 -64.7 -13.0 -51.7
6.860 -36.8 H 3.0 27.1 1.0 -62.9 -13.0 -49.9
Mid Ch, (1732.5 MHz)
3.465 -32.1 v 3.0 30.4 1.0 -61.5 -13.0 -48.5
5.198 -38.7 v 3.0 28.7 1.0 -66.4 -13.0 -53.4
6.930 -37.8 v 3.0 27.1 1.0 -63.9 -13.0 -50.9
3.465 -34.2 H 3.0 30.4 1.0 -63.6 -13.0 -50.6
5.198 -39.2 H 3.0 28.7 1.0 -66.9 -13.0 -53.9
6.930 -37.6 H 3.0 27.1 1.0 63.7 -13.0 -50.7
High Ch, (1750 MHz)
3.500 -33.0 v 3.0 30.4 1.0 62.4 -13.0 -49.4
5.250 -40.2 v 3.0 28.7 1.0 -67.8 -13.0 -54.8
7.000 -38.3 v 3.0 27.0 1.0 64.3 -13.0 51.3
3.500 -31.4 H 3.0 30.4 1.0 -60.7 -13.0 -47.7
5.250 -38.3 H 3.0 28.7 1.0 -65.9 -13.0 -52.9
7.000 -37.3 H 3.0 27.0 1.0 -63.3 -13.0 -50.3
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

5MHz

16QAM

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Company: Samsung
Project #: 14119179
Date: 10/20/14
Test Engineer: Jude Semana

Configuration:

EUT, AC charger, and Earphone

Mode: TX, LTE band 4, 5MHz BW, 16 QAM
Chamber Pre-amplifer Filter
[smcChamber A < | T14584498 - | Filter 1 | ‘ Part 27 R
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1712.5 MHz)
3.425 -35.2 v 3.0 30.4 1.0 -64.7 -13.0 -51.7
5.138 -37.9 v 3.0 28.8 1.0 -65.7 -13.0 52.7
6.850 -37.8 v 3.0 27.1 1.0 -64.0 -13.0 -51.0
3.425 -27.8 H 3.0 30.4 1.0 57.2 -13.0 -44.2
5.138 -36.9 H 3.0 28.8 1.0 -64.7 -13.0 -51.7
6.850 -36.6 H 3.0 27.1 1.0 62.7 -13.0 -49.7
Mid Ch, (1732.5 MHz)
3.465 -26.9 v 3.0 30.4 1.0 -56.3 -13.0 -43.3
5.198 -40.0 v 3.0 28.7 1.0 67.7 -13.0 54.7
6.930 -36.7 v 3.0 27.1 1.0 -62.8 -13.0 -49.8
3.465 -28.5 H 3.0 30.4 1.0 57.9 -13.0 -44.9
5.198 -37.7 H 3.0 28.7 1.0 -65.4 -13.0 -52.4
6.930 -36.7 H 3.0 27.1 1.0 -62.8 -13.0 -49.8
High Ch, (1752.5 MHz)
3.505 -31.6 v 3.0 30.4 1.0 -60.9 -13.0 -47.9
5.258 -38.1 v 3.0 28.6 1.0 -65.7 -13.0 52.7
7.010 -38.2 v 3.0 27.0 1.0 -64.2 -13.0 -51.2
3.505 -27.4 H 3.0 30.4 1.0 -56.7 -13.0 -43.7
5.258 -36.4 H 3.0 28.6 1.0 -64.0 -13.0 -51.0
7.010 -37.6 H 3.0 27.0 1.0 -63.6 -13.0 -50.6
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

5MHz

QPSK

Company:
Project #:
Date:

Test Engineer:
Configuration:

Samsung
14119179
10/20/14

Jude Semana
EUT, AC charger, and Earphone

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Mode: TX, LTE band 4, 5MHz BW, QPSK
Chamber Pre-amplifer Filter
[smcChamber A < | T14584498 - | Filter 1 | ‘ Part 27 v
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1712.5 MHz)
3.425 -35.1 v 3.0 30.4 1.0 -64.5 -13.0 515
5.138 -37.8 v 3.0 28.8 1.0 -65.6 -13.0 -52.6
6.850 -35.2 v 3.0 27.1 1.0 61.3 -13.0 -48.3
3.425 27.3 H 3.0 30.4 1.0 -56.8 -13.0 -43.8
5.138 -37.8 H 3.0 28.8 1.0 -65.6 -13.0 52.6
6.850 -36.5 H 3.0 27.1 1.0 -62.6 -13.0 -49.6
Mid Ch, (1732.5 MHz)
3.465 -26.4 v 3.0 30.4 1.0 -55.8 -13.0 -42.8
5.198 -39.8 v 3.0 28.7 1.0 67.5 -13.0 -54.5
6.930 -36.5 v 3.0 27.1 1.0 62.6 -13.0 -49.6
3.465 -27.7 H 3.0 30.4 1.0 57.1 -13.0 -44.1
5.198 -37.8 H 3.0 28.7 1.0 -65.5 -13.0 -52.5
6.930 -36.9 H 3.0 27.1 1.0 62.9 -13.0 -49.9
High Ch, (1752.5 MHz)
3.505 -31.6 v 3.0 30.4 1.0 -61.0 -13.0 -48.0
5.258 -38.8 \ 3.0 28.6 1.0 -66.4 -13.0 53.4
7.010 -38.4 v 3.0 27.0 1.0 -64.4 -13.0 -51.4
3.505 -26.5 H 3.0 30.4 1.0 -55.9 -13.0 -42.9
5.258 -36.0 H 3.0 28.6 1.0 -63.6 -13.0 -50.6
7.010 -37.5 H 3.0 27.0 1.0 63.4 -13.0 -50.4
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

3MHz

16QAM

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Company: Samsung
Project #: 14118800
Date: 10/20/14
Test Engineer: Jude Semana

Configuration:

EUT, AC charger, and Earphone

Mode: TX, LTE band 4, 3MHz BW, 16 QAM
Chamber Pre-amplifer Filter
[smcChamber A < | T14584498 - | Filter 1 | ‘ Part 27 v
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1711.5 MHz)
3.423 -33.9 v 3.0 30.4 1.0 -63.4 -13.0 -50.4
5.135 -38.6 v 3.0 28.8 1.0 -66.3 -13.0 -53.3
6.846 -34.7 v 3.0 27.1 1.0 -60.9 -13.0 -47.9
3.423 -26.8 H 3.0 30.4 1.0 56.3 -13.0 -43.3
5.135 -35.9 H 3.0 28.8 1.0 -63.7 -13.0 -50.7
6.846 -35.8 H 3.0 27.1 1.0 -62.0 -13.0 -49.0
Mid Ch, (1732.5 MHz)
3.465 -26.9 v 3.0 30.4 1.0 -56.3 -13.0 -43.3
5.198 -39.9 v 3.0 28.7 1.0 67.6 -13.0 -54.6
6.930 -36.0 v 3.0 27.1 1.0 62.1 -13.0 -49.1
3.465 -27.6 H 3.0 30.4 1.0 -57.0 -13.0 -44.0
5.198 -37.6 H 3.0 28.7 1.0 -65.3 -13.0 52.3
6.930 -37.1 H 3.0 27.1 1.0 -63.2 -13.0 -50.2
High Ch, (1753.5 MHz)
3.507 -35.3 v 3.0 30.4 1.0 -64.6 -13.0 51.6
5.261 -38.4 \ 3.0 28.6 1.0 -66.0 -13.0 -53.0
7.014 -38.6 v 3.0 27.0 1.0 -64.6 -13.0 -51.6
3.507 -28.5 H 3.0 30.4 1.0 57.9 -13.0 -44.9
5.261 -37.7 H 3.0 28.6 1.0 -65.4 -13.0 52.4
7.014 -37.7 H 3.0 27.0 1.0 -63.7 -13.0 -50.7
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1

MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

3MHz

QPSK

Company:
Project #:
Date:

Test Engineer:
Configuration:

Samsung
14118800
10/20/14

Jude Semana
EUT, AC charger, and Earphone

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Mode: TX, LTE band 4, 3MHz BW, QPSK
Chamber Pre-amplifer Filter
["3m Chamber B | T14584498 - | Filter 1 | ‘ Part 27 R
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1711.5 MHz)
3.423 -26.7 v 3.0 30.4 1.0 -56.1 -13.0 -43.1
5.135 -25.0 v 3.0 28.8 1.0 52.8 -13.0 -39.8
6.846 -20.8 v 3.0 27.1 1.0 -46.9 -13.0 -33.9
3.423 -19.2 H 3.0 30.4 1.0 -48.7 -13.0 -35.7
5.135 -23.3 H 3.0 28.8 1.0 51.1 -13.0 -38.1
6.846 21.7 H 3.0 27.1 1.0 -47.9 -13.0 -34.9
Mid Ch, (1732.5 MHz)
3.465 -20.1 v 3.0 30.4 1.0 -49.5 -13.0 -36.5
5.198 -25.7 v 3.0 28.7 1.0 53.4 -13.0 -40.4
6.930 22.2 v 3.0 27.1 1.0 -48.3 -13.0 -35.3
3.465 -19.3 H 3.0 30.4 1.0 -48.7 -13.0 -35.7
5.198 -24.6 H 3.0 28.7 1.0 52.3 -13.0 -39.3
6.930 -22.9 H 3.0 27.1 1.0 -48.9 -13.0 -35.9
High Ch, (1753.5 MHz)
3.507 27.9 v 3.0 30.4 1.0 57.2 -13.0 -44.2
5.261 235 \ 3.0 28.6 1.0 51.1 -13.0 -38.1
7.014 -24.3 v 3.0 27.0 1.0 -50.3 -13.0 -37.3
3.507 -20.7 H 3.0 30.4 1.0 50.1 -13.0 -37.1
5.261 24.1 H 3.0 28.6 1.0 51.7 -13.0 -38.7
7.014 -23.3 H 3.0 27.0 1.0 -49.3 -13.0 -36.3
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

1.4AMHz

16QAM

Company:
Project #:
Date:

Test Engineer:
Configuration:

Samsung
14118800
10/20/14

Jude Semana
EUT, AC charger, and Earphone

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Mode: TX, LTE band 4, 1.4MHz BW, 16 QAM
Chamber Pre-amplifer Filter
[smchambers < | T14584498 - | Filter 1 | ‘ Part 27 R
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1710.7 MHz)
3.421 -15.7 v 3.0 30.4 1.0 -45.1 -13.0 -32.1
5.132 -17.0 v 3.0 28.8 1.0 -44.8 -13.0 -31.8
6.843 -16.3 v 3.0 27.1 1.0 -42.5 -13.0 -29.5
3.421 -12.6 H 3.0 30.4 1.0 -42.0 -13.0 -29.0
5.132 -13.8 H 3.0 28.8 1.0 -41.6 -13.0 -28.6
6.843 -12.9 H 3.0 27.1 1.0 -39.0 -13.0 -26.0
Mid Ch, (1732.5 MHz)
3.465 -16.7 v 3.0 30.4 1.0 -46.1 -13.0 -33.1
5.198 -10.9 v 3.0 28.7 1.0 -38.6 -13.0 -25.6
6.930 -18.6 v 3.0 27.1 1.0 -44.7 -13.0 317
3.465 -12.3 H 3.0 30.4 1.0 -41.7 -13.0 -28.7
5.198 -12.7 H 3.0 28.7 1.0 -40.4 -13.0 27.4
6.930 -16.3 H 3.0 27.1 1.0 -42.4 -13.0 -29.4
High Ch, (1754.3 MHz)
3.509 -26.0 v 3.0 30.4 1.0 55.4 -13.0 -42.4
5.263 -21.6 \ 3.0 28.6 1.0 -49.3 -13.0 -36.3
7.017 -24.9 v 3.0 27.0 1.0 -50.9 -13.0 -37.9
3.509 -16.5 H 3.0 30.4 1.0 -45.8 -13.0 -32.8
5.263 -19.1 H 3.0 28.6 1.0 -46.8 -13.0 -33.8
7.017 -23.4 H 3.0 27.0 1.0 -49.4 -13.0 -36.4
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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REPORT NO: 14119179-E1
MODEL NUMER: SM-G530M

DATE: OCTOBER 21, 2014
FCC ID: A3LSMG530M

Band

LTE4

1.4AMHz

QPSK

UL Verification Services, Inc.
Above 1GHz High Frequency Substitution Measurement

Company: Samsung
Project #: 14118800
Date: 10/20/14
Test Engineer: Jude Semana

Configuration:

EUT, AC charger, and Earphone

Mode: TX, LTE band 4, 1.4MHz BW, QPSK
Chamber Pre-amplifer Filter
[smcChamber A < | T14584498 - | Filter 1 | ‘ Part 27 v
f SGreading| Ant.Pol. | Distance | Preamp Filter ERP Limit Delta Notes

GHz (dBm) (H\V) (m) (dB) (dB) (dBm) | (dBm) | (dB)
Low Ch, (1710.7 MHz)
3.421 -23.8 v 3.0 30.4 1.0 53.2 -13.0 -40.2
5.132 -32.0 v 3.0 28.8 1.0 -59.7 -13.0 -46.7
6.843 -30.2 v 3.0 27.1 1.0 -56.3 -13.0 -43.3
3.421 -19.6 H 3.0 30.4 1.0 -49.0 -13.0 -36.0
5.132 -28.3 H 3.0 28.8 1.0 56.1 -13.0 -43.1
6.843 -28.4 H 3.0 27.1 1.0 54,5 -13.0 -41.5
Mid Ch, (1732.5 MHz)
3.465 -18.5 v 3.0 30.4 1.0 -47.9 -13.0 -34.9
5.198 -24.7 v 3.0 28.7 1.0 52.4 -13.0 -39.4
6.930 -31.7 v 3.0 27.1 1.0 57.8 -13.0 -44.8
3.465 -17.8 H 3.0 30.4 1.0 -47.2 -13.0 -34.2
5.198 -24.8 H 3.0 28.7 1.0 52.5 -13.0 -39.5
6.930 -29.0 H 3.0 27.1 1.0 55,1 -13.0 -42.1
High Ch, (1754.3 MHz)
3.509 -33.4 v 3.0 30.4 1.0 -62.8 -13.0 -49.8
5.263 -35.4 v 3.0 28.6 1.0 -63.0 -13.0 -50.0
7.017 -38.3 v 3.0 27.0 1.0 -64.2 -13.0 -51.2
3.509 -24.7 H 3.0 30.4 1.0 -54.0 -13.0 -41.0
5.263 -31.5 H 3.0 28.6 1.0 -59.1 -13.0 -46.1
7.017 -37.4 H 3.0 27.0 1.0 63.4 -13.0 -50.4
Rev. 03.03.09

Note: No other emissions were detected above the system noise floor.
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